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FRAME & MISCELLANEOUS COVER COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40006475 MOTOR COVER 1
2 SM5040855SN SCREW 4
3 40006478 UPSIDE COVER 1
4 SM4061255SP SCREW M6 =12 6
,,,,, 5| | faeowoss |\ feroTECTIONPLATE | ouf | b
6 SM4050855SP SCREW 3
7 40006487 BED COVER LEFT 1
8 40006488 BED COVER RIGHT 1
9 SM6040650TP SCREW M4 1=6 5
I - s00481 | | |FaccoveR | oo
11 22902506 FACE PLATE 1
12 SM4041055SP SCREW 2
13 40010405 CRANK_ROD_COVER 1
14 SL.6040892TN BOLT 2
G I - soua2e74 || evuwpERARMCAPASML| 1l f b
16 * 113508700 HOOK COVER PRESSER SF 1
17 k126221101 HOOK COVER PRESSER SF 1
18 * (40142677 40142674 CYLINDER ARM CAP PLAT 1] 1.00 | PR EE 5
18 * 140142677 40146832 CYLINDER ARM CAP PLAT 1] 1.00 | 3PS b LK1903B-BS-30
19| | [swsesossern | fscrewwsiss | 21 NN S A I
20 * 140142675 CYLINDER ARM CAP 1
21 40009290 HINGE STUD 2
22 SM8060612TP SCREW M6 L=6 4
23 14113468 BOBBIN THREAD TENSION 1
ool juamseso | b [BOBBINTHREADTENSION| 1) | b
25 * [B3126012000 22921506 THREAD TENSION DISK 2(1.00
26 * | D7133555B00 CONNECTING ROD SPRINC 1
27 * 111072402 THREAD TENSION NUT 1
28 * |INS6110310SP NUT 11/64-40 1
I — 40030828 | | |THREADTAKEUPLEVER(| 1l | L EXCEPT LK-19(
30 SM4030855SN SCREW M3 L=8.0 2
31 40010414 THREAD_GUIDE_NO.1 1
32 SM4061255SP SCREW M6 =12 1
33 26211904 THREAD GUIDE PLATE 1
L - swaoel2sssp | | |sCREWMeL=12 | oo
35 40010571 L_SHAPED_THREAD_GUIDE 1
36 NM6040000SN NUT M4 1
37 22920508 ARM THREAD GUIDE A 1
38 SM6040650TP SCREW M4 1.=6 1
I — wrostos |\ JTAKESUPTHREADGUDE| tf | o f
40 SM6040650TP SCREW 1
41 B1129210000 FRAME THREAD GUIDE (B 1
42 SM6040860TP SCREW M4 [.=8 1
43 CM300200002 CAUTION LABEL(25) 1
B - SMA3060ISN_ | | |sCREWMsL=6 | 4 EEUR R SO A
45 40102261 SAFETY_LABEL_S 1
46 10502300 THREAD CUTTER 1
47 22901805 GROUND MARK 1
48 TA0750704R0 RUBBER PLUG 2
] I TAOS50604R0 | | |RUBBERPLUG | 21 RN S A I
50 TA1050504R0 RUBBER PLUG 3
51 TA1250406R0 RUBBER PLUG D=12.5 L=4 3
52 SM6041150TP SCREW M4 =11 3
53 13509807 OIL SHIELD CAP 1
I . Tas0902R0 | | feue | 21 IR I I
55 TA2100904R0 RUBBER PLUG 2
56 40142740 BOBBIN_WINDER_UNIT 1
57 * |RC0560711KP RETAINING RING 1
58 * | RE0400000K0 E-RING 4 1
59 * 126260802 26260000 BTW BEARING SPACER 1| 1.00
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FRAME & MISCELLANEOUS COVER COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
60 * 126261602 BOBBIN SPRING 1
61 * (26261701 BTW SPRING 1
62 * 126260109 26260000 BTW BASE 1]1.00
63 * 126260208 BTW CAM PLATE 1
eal o foeseosor |\ fBTwswART | oo
65 * (26261008 BTW LEVER SHAFT 1
66 * (26261107 BTW LEVER 1
67 *  [SM5040655SN SCREW 1
68 *  |WP0450826SC WASHER 4.5X10X0.8 1
9| | foeseosor | | [BTWBASESHAFT | oo
70 * 126261305 26260000 BTW BEARING 2(1.00
71 * 140142773 40142740 BTW_SHAFT_BASE 1| 1.00
72 * 126261206 BTW SPACER 1
73 * (26260505 BTW CAM LEVER 1
T4l |k [swsososozre | | ISCREWMSL=S | 4 EEUR R SO A
75 * 126260604 BTW WHEEL 1
76 * | SM8040802TP SCREW M4X8 2
77 * (26260703 BTW TORSION SPRING 1
78[ * (26261503 BTW WHEEL RUBBER 1
] . awouste |\ feacecovercustioN | o1l | )b
80 CM300200001 ATTENTION SEAL 1
81 22901409 NEEDLE BAR UPPER BUSH 1
82 CM100100001 OIL INJECTION PROHIBITI 1
83 26221200 HOOK COVER PRESSER SF 1
B | Sws040855N | | fserew | 4 FE SRR RO
85 40144258 THREAD_TAKE_UP_LEVER_ 1 FOR LK-1903B
86 TA1470704R0 RUBBER PLUG 1
87 TA2100904R0 RUBBER PLUG 1 FOR LK-1901B,
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MAIN SHAFT & NEEDLE BAR COMPONENTS

R_
N C-|Le p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142678 MAIN_SHAFT 1
2 40142685 FRONT_BEARING 2
3 * 140010417 BEARING_BUSH_SCREW 4
4 40142686 BACK_BEARING 1
,,,,, 5| | [swsasoeszre | | fscRew | 2
6 40112990 CRANK_ROD_ALL_ASM.
7 * (40110825 CRANK_ROD_SUPPORT _PL/
8 *  [SM1030601SP SCREW M3 L=6
9 * | SM8480652TP SCREW
ot |k fswsasoeszre | fserew bbb
11 * 140112993 OSCILLATOR_ARM
12 * 140030939 40031136 OSCILLATOR_PIN
13 *  [SM6060550TP SCREW M6 .=4.5
14 * (40026818 WASHER
15| |k |swsososizre | fscRewwel=s | o2l )b
16 * 110108009 OIL SEAL
17 * | RE0O800000KO0 E-SHAPED SNAP RING (8M
18 GAF01007000 SPRING
19 40142689 COUNTER WEIGHT_COMPI
coo| | faowseor L leouwtrwEieht Lot b
21 * 140010424 COUNTER_WEIGHT_SCREW
22 * 140010425 COUNTER_WEIGHT_SCREW
23 * 140010426 COUNTER_WEIGHT_SCREW
24 *  |WP0820516SP WASHER 11.6X8.2X0.6
cos| o faorosar f o f o dTHRUST.COLLARASML |1 ||
26 * (40110842 THRUST_COLLAR
27 * | SM80506A2TP SCREW M5 L=6
28 * 140142692 40142689 THREAD_TAKE_UP_COMPL
29 * 140142701 40142689 LEFT_HAND_SCREW
30| * |aouaze07  |o142785 | |NEEDLEBAR CRANKROD. LKI9O3B |
30 * (40142697 40142689 NEEDLE_BAR_CRANK_ROD._ LK1900B
31 * (40142693 40142689 THREAD_TAKE_UP_ASM.
32 * 140142696 NEEDLE_BAR_CRANK
33 * 140142806 40142689 TAKE_UP_CRANK_ASM.
osal | JReosooooko |\ feRNes bl )b
35[ ¥ SM7030550TP SCREW M3 L=4.5
36 SM8040310SS SCREW M4 [.=3
37 40138137 IPM550W MOTOR
38 40010470 SHUTTLE_ASM._SCREW
LI — so16202 | | [BTWDRVINGWHEELASV| 1l f L EXCEPT LK-19(
40 40144697 BTW DRIVING WHEEL 03 A FOR LK-1903B
41 * (40136293 BTW_DRIVING_ WHEEL EXCEPT LK-19(
42 * (40144696 BTW_DRIVING_ WHEEL FOR LK-1903B
43 *  [SM80506A2TP SCREW M5 1.=6
- so00est6 |l ofeeaks bbb
45 SM8040310SS SCREW M4 1.=3
46 SS6090670TP SCREW 9/64-40 L=6
47 40090058 SLIDE BLOCK
48 40142705 NEEDLE_BAR METAL
L] dotgros || |NEEDLEBARLOWERMET| | | Nl
50 ¥ 40010574 THREAD_GUIDE EXCEPT LK-19(
51 % D1405L7TAMO0 NEEDLE BAR THREAD GUI FOR LK-1900B}
52 ¥ MDP500B1100 NEEDLE DPX5 #11 FOR LK-1900BF
53 ¥ MDP500B1400 NEEDLE DPX5 #14 FOR LK-1900B¢
s e | fwoprroszioo | | INEEDLEDPXiTERL |t )b FOR LK-1900Bt
55 40006515 GEAR A 1
56 SL6052592TN BOLT 4
57 40142681 COUPLING ASM. 1
58 * | SM80608AZ2TP SCREW M6 L=8 4
59 B1212210D00 PULLEY 1
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MAIN SHAFT & NEEDLE BAR COMPONENTS
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MAIN SHAFT & NEEDLE BAR COMPONENTS

R_
N C-|Le— p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
60 B1144210000 REVOLVING DIRECTION L. 1
61 26500306 HAND PULLEY SHAFT 1
62 PS0400142KH SPRING PIN 4X14 1
63 A123050000A Disconinue SET-SCREW 1
K3 I I 40110812 | |CRANK.BALANCERASM. | Yoo
65 * (40010439 CRANK_BALANCER_FIX_PL. 1
66 * 140010440 CRANK_BALANCER_FIX_PL. 2
67 * (40110813 CRANK_BALANCER 1
68 40142704 NEEDLE_BAR 1
69 B1411552000 B14115520A0 NEEDLE BAR CLAMP 1]1.00
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PRESSER LIFTER & WIPER COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40139178 PRESSER LIFTING MOTOR 1
2 SM6051602TP SCREW M5X0.8 =16 4
3 SB110002400 BEARING 1
4 SM6040802TP SCREW M4X0.7 L.=8 1
,,,,, 5| | faeooasss |\ JurteaMmmolter | o) b
6 40040256 CAM ROLLER SHAFT 1
7 NM6040001SP NUT M4X0.7 2
8 40006661 LIFTER LINK A ASM. 1
9 40006716 THREAD TRIMMER SHAFT 1
I | swsoeosiztP | | |SCREWM6L=S | oo
11 40023831 SPRING_RACK 1
12 SM4040855SP SCREW 1
13 26226209 SPRING 1
14 40006666 SENSOR SLIT ASM. 1
G swsososo2tP | | fscrew | ol
16 40010443 SENSOR_INSTALLING_BASE 1
17 SM6040802TP SCREW M4X0.7 L=8 1
18 HDO00057000A PHOTO SENSOR 1
19 SL4031291SC SCREW M3X12 1
coof | aoooe6s | | |LUFTERLNKB | o
21 SD0800327TP HINGE SCREW D=8 H=3.2 1
22 NM6050001SP NUT Mb 1
23 SD0700406TP HINGE SCREW D=7 H=4 1
24 40006671 CONNECTING ARM 1
B | sweoetsoztp | | |sCREWMeL=ls | o
26 40083882 CONNECTING SHAFT 1
27 40008693 LOWERING ARM 1
28 SM6061802TP SCREW M6 L=18 1
29 SD0790606TP HINGE SCREW D=7.94 H=6 1
sl ] NwmeogoootcP |l Nutwe | 4 R SRR (SO
31 40010450 LOWERING_FOOT 1
32 14104400 CONNECTING LINK 1
33 SD1000406TP HINGE SCREW D=10 H=4 2
34 40010460 WIPER CONNECTING LINK 1
1 - sDos00206TP | | luwcEscRewpsem=2 | il N b |
36 26218008 SPRING 1
37 40010451 WIPER_CONNECTING_ARM. 1
38 RC0470611KP RETAINING RING 4.7 2
39 40010455 WIPER_CONNECTING_LINK 1
B — swowsst L WIPERSTOPPER | oo
41 40010458 WIPER_CONNECTING_PLAT 1
42 40017202 WIPER C ASM. 1
43 NM6060003SC NUT M6 1
44 Y RC0470611KP RETAINING RING 4.7 1
I I - spoga02167P | | luNGEscRewpsessw=2l il f b |
46 40006678 WIPER BASE PLATE 1
47 SM4040855SP SCREW 1
48 WP0450801SP WASHER 1
49 WP0450801SP WASHER 1
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SHUTTLE DRIVER SHAFT COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 HX00150000D CABLE CLIP 1
2 40012127 OIL_PIPE_HOLDER 1
3 SM6040502TP SCREW M4X0.7 L.=5 1
4 40013721 TUBE_CLAMP 1
,,,,, 5| | [steesosoisc | fserewwdrss o\ o) b
6 40010464 THRUST_COLLAR_ASM. 1
7 * 140010467 40010464 THRUST_COLLAR 1| 1.00
8 * (40010469 THRUST_COLLAR_SCREW 2
9 SB110002400 BEARING 3
I - s010830 | | |LOWERSHAFTGEARASM| 1| f o f |
11 40112994 OSCILLATOR_SHAFT 1
12 SM8060612TP SCREW M6 L=6 2
13 40010575 LOWER SHAFT 1
14 EA9500B0100 CABLE BAND 1
G I - 40006578 | | [OLWICKPRESSER | 4 EEUR R SO A
16 SM8061010TP SCREW 1
17 SM8060812TP SCREW M6 L=8 2
18 40010471 SHUTTLE_RACE_ADJUSTIN 1
19 40089365 SHUTTLE 1
20| % | [Bwssozopoo | | |SHUTTLEOLFELTA | 21 NN S A I
21 B1821210D00 SHUTTLE OIL FELT B 1
22 B1822215P00 INNER HOOK PRESSER SPF 2
23 RE0300000K0 E-RING 3 2
24 26501858 INNER HOOK PRESSER AS} 2
1 . @004 || JONCETHROUGHOILFEL| 1| f  f
26 SM6020460TP SCREW M2 [.=3.5 2
27 14103907 SHUTTLE ONCE THROUG! 1
28 40006577 SHUTTLE LUBRICATING P 1
29 SM4030455SP SCREW 2
ol || cqzoooo0000 | | JomLwick | C] I IR (R I
31 CQ200000000 OIL WICK 1.4
32 23630007 TUBE 1
33 23630007 TUBE .6
34| % 13529607 SHUTTLE PACKING 2
I — wowenty oL fero ] 2l
36 SM6040650TP SCREW M4 L=6 1
37 40006575 40010472 SHUTTLE BEARING RING 211.00
38 40110856 SUTTLE_OIL_SEAL 2
39 SB3080010CA BEARING 2 SELECTIVE PAF
B I - sB3sool0cB | | BEARNG | 21 SN RSN I SELECTIVE PAF
41 SB3080010CC BEARING 2 SELECTIVE PAF
42 SB3080010CD BEARING 2 SELECTIVE PAF
43 B1815210000 INNER HOOK UPPER SPRIN 1
44 SM6020460TP SCREW M2 [.=3.5 2
B - 410823 || [INNERHOOKPRESSERAS 1| | o\ FOR LK-1900B1
46 14103352 INNER HOOK PRESSER AS} 1 FOR LK-1900BS
47 14103659 SHUTTLE RACE RING ASM 1 FOR LK-1900BF
48 40011512 DRIVER_ASM. 1 EXCEPT LK-19(
49 40014963 SHUTTLE DRIVER ASM. 1 FOR LK-1900BV
80| | fsselzwzizre | L fscrewsjessi=izo |t bl b
51 * 140011511 40011512 SHUTTLE_DRIVER 1]1.00 EXCEPT LK-19(
52 * [40010879 40014963 SHUTTLE DRIVER 1]1.00 FOR LK-1900BV
53 B18289800BB BOBBIN CASE ASM. (RACI! 1 EXCEPT LK-19(
54| 13812102 BOBBIN 1 EXCEPT LK-19(
| dotazes7 |\ JLowersHAPTGEARCOV| i | | f
56 * (40142688 LOWER_SHAFT_GEAR_COV 1
57 * 140010475 LOWER_SHAFT_GEAR_FEL" 1
58 SL.4040891SC SCREW M4 L=8 2
59 40110827 OSCILLATOR 1
60 SL.4040891SC SCREW M4 =8 1
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SHUTTLE DRIVER SHAFT COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
61 HX001500008 CABLE CLIP 2
62 S1.4040891SC SCREW M4 [.=8 2
63 SM6040650TP SCREW M4 1=6 1
64 40006840 RUBBER BUSH 2
I - t0006836 | | fowTaNkAsM. | oo
66[ ¥ 40110846 SHUTTLE 1 EXCEPT LK-19(
67| 40112995 SHUTTLE(H) 1 FOR LK-1900BF
68 ¥ 40014965 SHUTTLE(H) 1 FOR LK-1900BV
69| ¥ B1828210DAA BOBBIN CASE ASM. 1 FOR LK-1900BV
0| % | [mwsoszropoo |} fBosBN | 4 O I R FOR LK-1900B\
71 40010470 SHUTTLE_ASM_SCREW 1
72 SM8061050TP SCREW 1
73 SM8480652TP SCREW 2
74 SM8480652TP SCREW 2
75 A4078009000 BAND (SMALL) 1
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THREAD TENSION COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142273 AT SOLENOID 1
2 SM6040802TP SCREW M4X0.7 [.=8 4
3 RE0900000K0 E-RING 9 1
4 40006625 SPRING 1
,,,,, 5| | faeooserr |\ farsobew bbb
6 40010477 AT SOL_COLLAR 1
7 SM8030412TP SCREW 2
8 40010479 AT_PLATE 1
9 SM6040802TP SCREW M4X0.7 L.=8 2
1O A | wpossosolsp | | WASHER 4.5X10X08 | 2] SN NSS! I AR
11 40010482 AT _DRIVE_LINK(F)_ASM. 1
12 40010492 AT_DRIVE_LINK(R)_ASM. 1
13 40010495 AT_PIVOT_BASE(R) 1
14 SM6040602TP SCREW M4 1.=6 2
G I - swotsss | L ATPIVOTBASE®) | 4 EOUR R SO A
16 SM6041050TP SCREW M4 L=10 2
17 40010487 AT_PIVOT_SCREW 2
18 NM6040003SC NUT M4 2
19 40010489 AT _PIVOT_SCREW_WASHEF 3
coof | 00010 | | |ATPIVOTBEARING | 21 IO SR I
21 40010497 AT_JOINT 2
22 40010489 AT_PIVOT_SCREW_WASHEF 2
23 40010498 AT_JOINT_BEARING 2
24 NM6030001SC NUT M3X0.5 TYPE1 2
| N | 40010500 | | |AT.CONNECTIONBAR | o
26 40006622 AT SNAP PIN 2
27 40010503 THREAD_TENSION_1_ASM. 1
28 * 140010504 40010503 THREAD_TENSION_SHAFT 1]1.00
29 * 122928808 NUT 1
30| | * |22921506 | | THREAD TENSIONDISK [ 2 | [~
31 * 126218602 HREAD_TENSION_S 1
32 40010508 THREAD_TENSION_2_ASM. 1
33 * 140010510 THREAD_TENSION_POST _B. 1
34 * 140010511 DISK_STOPPER_HOLDER_C. 1
o5l faoorostz | JTHREADTENSIONSHAFT| 1) ) b
36 * (40010513 DISK_STOPPER_SPRING 3
37 * 140010514 DISK_STOPPER 1
38 * [40010515 ASSY_THREAD_TENSION_P( 1
39 * 140010478 AT_SOL_COLLAR_SCREW 1
0| e | x fapemeos || JTHREADTAKESUPSPRNG| 1| | b
41 * 140010521 HOLD_CAP_SCREW 3
42 * 140010522 SHAFT NUT 1
43 * 140010523 40010508 POST_BASE_C_RING 1[1.00
44 * [40010509 THREAD_TENSION_SHAFT 1
B - swowseer | L ATFELT | 4 EEUR R SO A
46 SL.4040681SC SCREW M4 L=6 1
47 SM80606A2TP SCREW M6 L=6 1
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THREAD TRIMMER MECHANISM COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142728 40142727 THREAD_TRIMMER_CAM 1| 1.00
2 SM8050592TP SCREW 2
3 WP0450801SP WASHER 1
4 40040256 CAM ROLLER SHAFT 1
,,,,, 5| | [Nweosoootse | Nutwaxer bl )b
6 40006712 THREAD TRIMMER LINK A 1
7 SD0800327TP HINGE SCREW D=8 H=3.2 1
8 NM6050001SP NUT M5 1
9 40006716 THREAD TRIMMER SHAFT 1
I | swsoeosizte | | |SCREWM6L=S | 2] SN NSS! I AR
11 40006717 CONNECTING BAR 1
12 40010525 THREAD_TRIMMER_SENSOI 1
13 SM6040802TP SCREW M4X0.7 L=8 1
14 HD002230000 PHOTO SENSOR 1
G staoszolsc | | |sCREwMl=lz | 4 EEUR R SO A
16 40010526 THREAD_TRIMMER_SENSO1 1
17 SM4040855SP SCREW 2
18 40142720 NEEDLE PLATE ASM A 1 FOR LK-1900B¢
19 40142721 NEEDLE PLATE ASM H 1 FOR LK-1900BF
| . dovrzz || INEEDLEPLATEASME | oaf | f FOR LK-1900BF
21 * | B2417280000 THREAD CUTTER LEVER £ 1
22| % * | B2426280000 NEEDLE HOLE GUIDE 1 FOR LK-1900BS
23 & * 114109607 NEEDLE HOLE GUIDE 1 FOR LK-1900BF
24| * [D2426282C00 NEEDLE HOLE GUIDE 1 FOR LK-1900BF
25| % | x fssioeoziote | f ISCREWS3/2561-22 | 21 I I I
26 * (40142725 NEEDLE PLATE 1
27| * | B2424280000 FIXING KNIFE 1
28 * |SS7090410SP SCREW 9/64-40 L.=3.5 2
29 * | B2418280000 MOVING KNIFE LINK 1
80| |k [emezsoo0 | | JTHREADCUTTINGLEVER| 1) | b
31 *  [B24152800A0 THREAD CUTTER LEVER / 1
32 *  [B24142800A0 THREAD CUTTER LEVER # 1
33 * |SS6110430TP SCREW 11/64-40 1.=4.0 1
34 *  |WP0450846SP WASHER 1
5| fssuomaore || |SCREW11/64-401=T | oo
36 * [B242328000C MOVING KNIFE WASHER C 1 SELECTIVE PAF
37 * [B242328000A MOVING KNIFE WASHER A 1 SELECTIVE PAF
38 * [B242328000B MOVING KNIFE WASHER R 1 SELECTIVE PAF
39 * | B242328000D MOVING KNIFE WASHER L 1 SELECTIVE PAF
40| | ox [Bpazsssooos | | IMOVINGKNIFEWASHERE| 1| | o\ SELECTIVE PAF
41| & * | B24212800A0 MOVING KNIFE ASM. 1
42 * [SD0500091TP HINGE SCREW D=5.0 H=0.9 1
43 SM1040650TP SCREW M4 =6 4
44 23517501 NEEDLE CAM ROLLER A 1
I . - 23517600 | | |NEEDLECAMROLLERB | 1| [ | |
46 23517709 NEEDLE CAM ROLLER C 1
47 23517808 NEEDLE CAM ROLLER D 1
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FEED MECHANISM COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40139176 X FEED MOTOR 1
2 SM4041655SP SCREW M4 =16 4
3 40142729 X FEED GEAR 1
4 SM8480662TP SCREW M6X0.75 L.=6 2
,,,,, 5| | feowserrr | | fveeebwmotor | uf | b
6 SM4041655SP SCREW M4 L=16 2
7 40010536 Y_FEED_MOTOR_BASE 1
8 SM6041150TP SCREW M4 =11 2
9 26501502 Y FEED GEAR 1
I | sMse0g02TP | | |SCREWMeX6 | 2] SN NSS! I AR
11 40142731 CLOTH_FEED_ARM 1
12 26222703 FEED DRIVING ARM SHAF 1
13 SM8060812TP SCREW M6 [.=8 1
14 26223305 SLIDE BLOCK STUD 1
G I Bl4M232000 | | [SQUAREBLOCK | 4 O I R SELECTIVE PAF
16 SM8060812TP SCREW M6 L=8 1
17 40006738 Y FEED SHAFT 1
18 B2509704000 BUSHING REAR 2
19 40142733 LENGTHWISE FEED ARM 1
| . svsoeosi2tP | | [|screwwel=e | : 21 NN S A I
21 26223503 HINGE STUD 1
22 40006740 CLOTH FEED SUPPORT PL 1
23 SM6040650TP SCREW 3
24 40006737 CLOTH FEED PLATE 1
I — 10006739 | | |CLOTHFEEDPRESSERPL| 1| f | |
26 SM1040650TP SCREW M4 1.=6 6
27 40142735 SLIDER SHEET 1
28 SM5030501SC SCREW M3 L=5 2
29 14116107 FEED PLATE A 1 FOR LK-1900BS
I — aueos || [FEEDPLATEB | 4 O I R FOR LK-1900B\
31 13554803 FEED PLATE 1 FOR LK-1900BF
32 14116800 FEED PLATE H 1 FOR LK-1900BF
33 14116404 FEED PLATE D 1 FOR LK-1900BF
34 SM3061052TP SCREW M6 L=10 1
1 IO | wpoeziotesd | | WASHER 6.2X13X1 | oo
36 40083883 LIFTING LEVER SHAFT B 1
37 SM4042055SP SCREW M4 =20 2
38 WP0450801SP WASHER 4
39 40142734 SUPPORT PLATE 1
B I - sMeod0so2tP | | |SCREWMAXO.TL=8 | 2] SN NSS! I AR
41 40039013 FEED BRACKET B 1
42 40142736 SLIDER 1
43 26224808 BALL RETAINER 1
44 SS8150510TP SCREW 15/64-28 1.=4.7 1
B - soosssss L WASHER | ol
46 B141423200A CRANK SLIDE BLOCK 1 SELECTIVE PAF
47 B141423200B GUIDE ROLLER 1 SELECTIVE PAF
48 40083884 THRUST COLLAR D=8 W=8 2
49 SM8050512TP SCREW M5 =5 4
sl || weossosotsp | o f WASHER | O A R R
51 26204008 LIFTING LEVER (RIGHT) 1
52 26204107 LIFTING LEVER (LEFT) 1
53 14105407 CLOTH PRESSER SPRING 2
54 13518501 SPRING SUSPENSION 1
| 2624105 | | |workctaweroorract if | | f
56 SS2110930SP SCREW 11/64-40 1.=8.7 5
57 SS7110740TP SCREW 11/64-40 L=7 4
58 26224204 FINGER GUARD 1 EXCEPT LK-19(
59 13548300 FINGER GUARD 1 FOR LK-1900BF
60 SS8080310TP SCREW 1/8-44 1.=2.8 2
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FEED MECHANISM COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
61 13518600 WORK CLAMP FOOT (RIGE 1 FOR LK-1900BS
62 13518709 WORK CLAMP FOOT (LEF' 1 FOR LK-1900BS
63 13548102 WORK CLAMR FOOT (RIGI 1 FOR LK-1900BF
64 13548201 WORK CLAMR FOOT (LEF 1 FOR LK-1900B}
I wsazots |l WORK CLAMPFOOT (RIGH| 1| | | FOR LK-1900B)
66 13543012 WORK CLAMP FOOT (LEF 1 FOR LK-1900BN\
67 40103155 LEVER DRIVING_PLATE_L ¢ 1
68 40103154 LEVER DRIVING_PLATE_R_¢ 1
69 SM6061802TP SCREW M6 [.=18 1
CCT IO | wpoeziotesd | | WASHER 6.2X13X1 | oo
71 40010570 HIDDEN_PLATE 1
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TC CLAMP COMPONENTS
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TC CLAMP COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142737 THREAD_CLAMP_UNIT_ASM 1
2 *  [NM6030003SC NUT M3 1
3 * 140076233 TC_CLAMP_PLATE_ASM. 1
4 * 140076238 40076235 TC_SUPPORT_PLATE 1]1.00
,,,,, 5| e faoowssoo | frewwkaswe bbb
6 *  |WP0320500SC WASHER M3 2
7 *  |RE0200000K0 E-RING 2
8 * [SD0400266TP HINGE SCREW D=4 H=2.6 1
9 * 140076237 TC_BASE 1
ot s facoroseo | ) TCCAMPLATE | oo
11 * 140006780 TC_SPRING 1
12 * 140076236 TC_BASE_COVER 1
13 * | SM6020350SP SCREW M2 L=2.5 4
14 * (40076239 TC_OPEN_PLATE 1
5|k faoosopss || |TCNOTCHRM | 4 EEUR R SO A
16 * 140076232 TC_OPEN_SPRING 1
17 * 140030942 TC_NOTCH_F_H 1
18 * | SM4020600SP SCREW M2 L=6 2
19 * 140012815 TC JOINT ASM. 1
20 | ox fsveseortote | b fseRew | 2l
21 * | SM6040650TP SCREW 3
22 * 140006761 TC CLAMP 1
23 * | SM6020450TP SCREW 2
24 * [SD0350156TP SHOULDER SCREW 1
I — a0010s27 | | |TCDRVINGARMASM. | oo
26 * (40142739 TC_DRIVING_ARM 1
27 * 140011152 40010527 TC_ARM_SCREW 2(1.00
28 SD0800407TP SHOULDER SCREW 1
29 40006776 TC_CONNECTING_LINK 1
sl ] soworry | L THREAD CLAM Y S O EE
31 SM6041202TP 4
32 SD0350156TP SHOULDER SCREW 1
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SENSOR COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 EA9500B0100 CABLE BAND 2
2 EA9500B0200 CABLE BAND 150 2
3 40005732 PF SENSOR CABLE ASM. 1
4 KX000000380 SPACER 4
,,,,, 5| | faowgrar || |TTsENsORCABLEASM. | otf | b1
6 40006495 SAFETY SW ASM. 1
7 * 140006496 40006495 SAFETY SW BASE 1| 1.00
8 * (23638109 SAFETY SWITCH ARM. 1
9 * 140006497 40006495 SAFETY SW ARM SHAFT 1]1.00
10| |k |2sess208  [23638059 | [SAFETYSWITCHSPRNG | tfveol N |
11 * 123638406 23638059 SAFETY SWITCH NUT 1]1.00
12 * (40005734 SAFETY SW CABLE ASM. 1
13 *  |SM4021201SC SCREW M2 =12 2
14 * [EA9500B0100 CABLE BAND 1
G swaosossssp | | fscrew | 4 EEUR R SO A
16 40137370 INT PCB ASM. 1
17 HX00150000K CABLE CLIP 1
18 SM4040855SP SCREW 1
19 S1.4040881SF SCREW M4 [.=8 4
ool | uusss || |HEADGROUNDCABLEAL 1| |l
21 SM4040855SP SCREW 1

7267



THREAD STAND COMPONENTS
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THREAD STAND COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40096354 THREAD STAND ASM. 1
2 * [40085784 SPOOL REST ROD (LOWEEK 1
3 * 140085785 SPOOL REST ROD (UPPER) 1
4 * 140085786 SPOOL REST ARM (LOWEER 1
,,,,, 5| | faoosstsT | | |SPOOLRESTARM(PPER)| 1| | b
6 * 140085788 SPOOL REST 2
7 * 140085789 SPOOL REST CUSHION 2
8 * [40085790 SPOOL PIN 2
9 * 140085791 SPOOL RETAINER 2
dof | faoosster || [SPOOLRESTRODJONT | tf | b
11 * 140085793 SPOOL REST ROD RUBBEKk 1
12 * (40085794 THREAD GUIDE 2
13 * [40085795 THREAD GUIDE BUSHING 2
14 * (40096325 SPOOL REST ROD NUT 1
sl e fweietselese || WASHER 16X30X26 | ol
16 * 140085796 SPOOL REST ROD RUBBEK 2
17 * 140096326 SPOOL REST ARM LOWER 1
18 *  [NM6050001SE NUT M5 2
19 * 140096327 SM4053001SE SPOOL REST ARM UPPER ¢ 1[1.00
20f | ow fNwsosooorse | f o NutMs | 21 IO SR I
21 *  |WS0510002KN SPRING WASHER M5 2
22 *  |WP0531001SC WASHER M5 2
23 * | SM4051405SE SCREW M5 L=14 2
24 *  [NM6050001SE NUT M5 2
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TABLE STAND COMPONENTS (JT-K46)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40143093 TABLE 1
2 14118053 T-STAND COMPL. 1
3 * |ST9053511SR TAPPING SCREW M5X35 4
4 * 114118152 UPPER STAND ASM. (RIGH’ 1
,,,,, 5| e fuamsesy | L fstanpaswemenn o)) b
6 * [B8101210AAB UPPER STAND ASM. 1
7 *  |B8105210AAA STAND ASM. 1
8 * [11158300 Disconinue STAND SIDE SUPPORT 1
9 * 111158409 STAND SIDE SUPPORT 1
Cdof e fumsser || [RUBBERCAP | Z2 S RSS! IS
11 * 117007402 NUT 2
12 * [11158516 UPPER STAND PLATE 2
13 * | SLI082091SE WASHER HEXAGONAL BO 12
14 * [13817754 7-STAND PEDAL ASM. 1
sl e fumseoor | IPEDALSHAFTBRACKET | 1) | b
16 * |B8153771000 PEDAL CONNECTING ROD 1
17 * | D8113555B00 PEDAL BUSHING 2
18 *  [GPF06080000 PEDAL ADJUSTING PLATE 1
19 * | GPFO60600A0 PEDAL ASM. 1
20| | ox fsvoost2osE | | |sCREWMeL=l2 | 21 IO SR I
21 * |WP0671016SE WASHER 6.7X13X1 2
22 *  |WS0621210KR SPRING WASHER 6.2X11.4* 2
23 * | SM9082023SE SCREW M8 L.=20 2
24 *  |WP0871602SE WASHER 8.7X18X1.6 4
5 | ox |wsoselalokr | ISPRINGWASHERSeXisXi| 2 | b f
26 *  [NM6080721SE NUT M8 2
27 * | B81085550A0 ADJUSTING SCREW ASM. V 4
28 * |INM6120001SE NUT M12 4
29 *  |WP1302501SE WASHER M12 4
30| |k wsizssolokN | | ISPRINGWASHBRIzsXets| 4f | N1
31 11155108 11155157 DRAWER 1[1.00
32 11155207 DRAWER SUPPORT 2
33 D8204555D00 DRAWER STOPPER 1
34 SK3311601SE WOOD SCREW D=3.1 L=16 6
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CONTROL BOX COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142663 CONTROL BOX A ASM. 1 FOR 1-PHASE 2
2 40142664 CONTROL BOX B ASM. 1 FOR 3-PHASE 2
3 40142665 CONTROL BOX C ASM. 1 FOR 1-PHASE (
4 40153140 CONTROL BOX A ASM. 1 FOR 1-PHASE 2
,,,,, 5| | faowssiar | | |contRoLBoxBAsM. | 1 | | [FOR3-PHASE?
6 40153142 CONTROL BOX C ASM. 1 FOR 1-PHASE (
7 * 140115874 FAN PLATE 1
8 * (40143990 STUD 2
9 * 140115876 PLATE B 1
o feouss | b vANpLatE | oo
11 * 140115878 PLATE C 1
12 * (40115879 FAN COVER 1
13] ¥¢ * 140137360 MAIN PCB ASSY 1
14| Y * (40152920 MAIN PCB ASSY 1 FOR MC-672
5|k faorosses || fPLTTRCBASSY | 4 OO I R FOR 3-PHASE 2
16 * 140114398 MAIN COOL SHEET 2
17 * 140111214 FAN MOTOR ASSY 1
18 *  |KX000000320 BUSH 1
19 *  [KX000000260 Disconinue SADDLE TYPE TIE MOUNT 1
20| | fuxoozeo0op | f WIRESADDLE | - 4 R N IS
21 * | HX00292000A CONNECTING PART 1
22 * | HX00339000M SPACER 6 FOR 3-PHASE 2
23 * | SL4040881SC SCREW M4 1=8 8
24 * | SL4040881SC SCREW M4 =8 4
25| | ok fstaosossisc | f IscREWMAL=S | 21 IR I I
26 *  [SLL.4040881SC SCREW M4 [.=8 2
27 * | SL4040881SC SCREW M4 =8 2
28 * | SL4040881SC SCREW M4 1=8 2
29 * | SL4040881SC SCREW M4 1=8 1
30 | ok fstaosossisc | f ISCREWMAL=S | 1 O A FOR 3-PHASE 2
31 * |SL.4040881SC SCREW M4 [.=8 1
32 *  [SLL.4042091SC SCREW M4X0.7 [.=20 2
33 * |SL4041281SC SCREW M4X0.7 =12 4
34 *  |M8002430000 STOPPER 4
5| o faowseor || |FLT-CEPCBASSY | 1 O I R FOR 1-PHASE ¢
36 * 140143988 FRAME A 1 FOR 1-PHASE 2
37 * |SL.4040881SC SCREW M4 [.=8 3
38 *  [SLL4030881SC SCREW M3 1.=8 1 FOR 3-PHASE 2
39 *  |CM300100001 LABEL 1 FOR 1-PHASE 2
40| |+ Jowsoosooeoz | | VOLTAGECAUTIONLABE| 1| | | . f
41 *  |CM300100402 VOLTAGE DANGER LABEL 1 FOR 3-PHASE 2
42 * [CM600100101 WEEE MARK LABEL S 1 FOR 1-PHASE (
43 * 140150131 EAC_MARK_LABEL_S 1 FOR 1-PHASE (
44 * [EA9500B0100 CABLE BAND 1
45| | x |ms7eosszsoo | i Disconinue _|TUBE woss| |
46 * 140142267 SDC PCB ASSY 1
47 *  |WP0430800SC WASHER M4 1 FOR 3-PHASE 2
48 * 140143989 FRAME B 1 FOR 3-PHASE 2
49 * 140114136 COVER 1
50| | % faovamss |\ | |acPowerCORDBASM | ot f | b
51 * 140146295 AC_POWER_CORD_C_L._ASM 1
52 * 140141487 AC POWER CORD A ASM 1
53 * 140114373 SDC-MAIN P1 CORD ASM 1
54 * 140114375 SDC-MAIN S CORD ASM 1
I . weosszosesc | | |wAsHERwms | . O A R R
56 WS0820002KR SPRING WASHER M8 4
57 NM6080002SC NUT M8 4
58 HF0013050P0 FUSE 5A 1
59 HF003000200 FUSE 2A (220/240V) 1
60 M300451100A VOLTAGE INDICATION CA 1
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CONTROL BOX COMPONENTS

R_
C—|Le— ep.
No. ons | vel Parts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
61 MTSHJ100003 BOLT 4
62 40144511 CORE SET UP MANUAL 1 FOR 1-PHASE (
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OPERATION PANEL COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142272 OPERATION BOX ASSY 1
2 SK3382001SE SCREW D=3.8 .=20 4
3 40146296 PEDAL SENSOR L. ASM 1
4 M300451100A VOLTAGE INDICATION CA 1
,,,,, 5| | [uroosoozo0 | | fpuse2aGeo/zeov) o \on)o )b
6 HF0013050P0 FUSE 5A 1
7 40042134 CONNECING_ROD_ASSY 1
8 MAO11532000 CORD STAPLE 3
9 HA004250000 SWITCH 1 FOR 3-PHASE 2
I - sousar | [powmrswiren | 4 O I R FOR 1-PHASE 2
11 SK3512001SE WOOD SCREW D=5.1 L=20 2
12 GPK570010B0 PEDAL SWITCH ASM. 1 OPTIONAL PAR
13 M90135900A0 PK57 TRANSFER CABLE A¢ 1 OPTIONAL PAR
14 M90175800A0 POWER CABLE ASM. 1 FOR 3-PHASE 2
G I - 40005390 | | |cepowsrcasteAsM. | 1l | | |IPHASECE20
16 40023371 SINGLE PHASE POWER CO 1 FOR 1-PHASE 2
17 40152933 PUB OPERATION BOX ASS 1 FOR 3-PHASE 2
18 40146292 CE OPERATION BOX ASSY 1 FOR 1-PHASE (
19 HN002460000 CORES 2 1-PHASE CE 20
coof | HNooLo0000 | | |CLAMPFILTERW) | ool |ipHAsECE20
21 HN002840000 CORES 1 1-PHASE CE 20
22 HNO00149000A CLAMP FILTER 1 1-PHASE CE 20
23 CM600100101 WEEE MARK LABEL S 1 1-PHASE CE 20

7367



———

WIRING DIAGRAM

LN
™M
.
—

T N
__Hw, 0LND L |
Ezum | I I L4 )Y B
N __Hwizu ~ F_ N _
— T _ _ Ll N
B EDOAS - . — w
. oo . S . LY
HE 4T = IND
(MOSS WdI) ! [k — o
H—IWE [s—caT w—pme= = —
(o0] -
o~ _
. —
8END LEND  /
™M _“IP £ND
qN/_ _IW_ YEND ~ O
(@] .
™ . "
. IR DVEDE =
N < O
| _ — o~
_ g_@m o
—_— () 9END] <
®
7Tp €END —_
N V3 o
— . 1
;\w&wmmw,_m | | ——asovi-r
:IP ()
<] svND e
o f@ﬁwm 9 f v ecpri-k
N
1 [F]vvND L |_
MW o asal 3 BTIBYE - OO
LI°] EvND (B) 0SND [ o
_ “lP (8) (ov1r-a1d] o ™
L2l zvnd (&) 6¥ND[
(dO)B% A)/1rp&gdy PR
iy S,
— e b 8 D 27\
e
. wkzu 7|”Q __lw & o - T [
& —HERE— 5 —CAT — L eend @ LSND |9
B b/ AALVET
) H_||_|ﬂ ml
N E VYT ZEIREE - _ BUSUENIYIN <t
SRAT Yk - (0% 00 o
— (Gl N) rzl_
™M & ovnd |4 F | ]
[ Bl ~ -
Ll oo Em 1 i BGA RGN
Y EA—H—EAT 2N L . ~AER OB _ 40) Hsmfﬁ.wp%wm
[ (4149 (B) LYND 0 O
m | ek 9END oM 2
_Imm_v LIND __
L=l o/no (d0)
- —§—CAT o O — - (iv) 9IND
framx N — m u 99N> e B8 — C4emm
B ELINI () TSND [ [ _
o[ m OEND Y /1630 - :S«mmmﬁm_@u S D
() NI [ ]
(RJE%FE LN 1) BL—4INI B4V — O R LANIS b 7 AR =T
— - B - HOEMN
™~
N~
(a9]

7377



WIRING DIAGRAM

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40137360 MAIN PCB ASSY 1
2 40142267 SDC PCB ASSY 1
3 40142272 OPERATION BOX ASSY 1
4 40146296 PEDAL SENSOR L. ASM 1
,,,,, 5| | feouwss | | |acrowsrcoroBAsw. | 1} | | [FOR3-PHASE?
6 40146295 AC POWER CORD C L ASVM 1 FOR 1-PHASE (
7 M90175800A0 POWER CABLE ASM. 1 FOR 3-PHASE 2
8 40005390 JE POWER CABLE ASM. 1 FOR 1-PHASE (
9 40023371 SINGLE PHASE POWER CO 1 FOR 1-PHASE 2
I - HAOM250000 | | fswieen | 4 O I R FOR 3-PHASE 2
11 40113427 POWER SWITCH 1 FOR 1-PHASE 2
12 40141487 AC POWER CORD A ASM. 1 FOR 1-PHASE 2
13 40138137 IPM550W MOTOR 1
14 40111214 FAN MOTOR ASSY 1
G I - 40005728 | | [SOLENODRELAYCABLE| il [ | |
16 40006912 SOLENOID FOR PICK UP A 1
17 40142273 AT SOLENOID 1
18 40006495 SAFETY_SW_ASM. 1
19 40142747 TT SENSOR CABLE ASM. 1
coof | aooos7s2 |\ feEseNsorcasteasM. | o1f | )b
21 40137370 INT PCB ASM. 1
22 40139176 X FEED MOTOR 1
23 40139177 Y FEED MOTOR 1
24 40139178 PRESSER LIFTING MOTOR 1
I — w0179\ | [THREADCLAWPMOTOR | 1l f o f |
26 40105465 FLT-T PCB ASSY 1 FOR 3-PHASE 2
27 40145901 FLT-CE PCB ASSY 1 FOR 1-PHASE (
28 40114373 SDC-MAIN P1 CORD ASM. 1
29 40114375 SDC-MAIN S CORD ASM. 1
sl ] HD02230000 | | |PHOTOSENSOR | 4 R SRR (SO
31 HD00057000A PHOTO SENSOR 1
32 40152933 PUB OPERATION BOX ASS 1 MC-672 EXCEP
33 40146292 CE OPERATION BOX ASSY 1 FOR MC-672 Cl
34 40144886 [P-420U PANEL ASSY 1 FOR IP PANEL
I — 4015220 || Mawpcsassy | 1 O I R FOR MC-672
36 PV120205000 2-PORT SOLENOID VALVE 1
37 40153196 AIR SOLENOID VALVE CO 1
38 40153197 AIR SOLENOID VALVE CO 1
39 40153194 AUTO SWITCH A ASM 1
B — w3195\l AUTO SWITCHBASM | oo
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ACCESSORIE PARTS COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40048536 HEAD_COVER 1
2 22932800 ACCESSORIE BAG 1
3 40006484 SAFETY PLATE ASM. 1
4 * 140051987 SAFETY PLATE BASE 1
,,,,, 5| e fesost20 | fsaeerveate bbb
6 * | SM4040655SP SCREW M4 L=6 2
7 * | SM4040855SP SCREW 2
8 *  [WP0450801SD WASHER 4.5X10X0.8 2
9 SM6083002TN SCREW M8 1.=30 1
1O A | WS0610002KN | | |sPRNGWAsHERGaXi22y 4| || b
11 40016195 BED_HINGE_RUBBER 2
12 40036110 GREASE JOINT B 1
13] ¥¢ 40006323 JUKI GREASE A TUBE 1
14 NM6060001SC NUT M6 8
I IO | wpoesiedesC | | WASHER | - Z2 S SO I
16 SM6066002TN BOLT M6 L=60 4
17 14101208 HEAD SUPPORT BAR 1
18 B91212200A0 OILER (CONTAINING NO.2 1
19 B9121012000 OIL CAN 1
coof | Bs202205000 | | |OLMANAGEMENT | o
21 SK3311601SE WOOD SCREW D=3.1 L=16 2
22 40110844 HINGE_RUBBER 2
23 22933105 SCREW DRIVER (MIDDLE) 1
24 22933204 SCREW DRIVER (SMALL) 1
I - auesos || [FEEDPLATEE | 4 R I R FOR LK-1900B¢
26 14116909 FEED PLATE I 1 FOR LK-1900BF
27 13573407 FINGER GUARD 1 FOR LK-1900BF
28 B1111210D00 BED HINGE 2
29| MDP500B1402 [MDP500B1400 NEEDLE DPX5#14-2 1]1.00 FOR LK-1900BS
80| % | fwoprroszloz | | INEEDLEDPXITE2LZ | 4 O I R FOR LK-1900B¢
31| & MDP500B1102 DPX5#11-2 1 FOR LK-1900BF
32 40016194 FRAME_SUPPORT_RUBBER 2
33 & 13812102 BOBBIN 1
34 SM6066002TN BOLT M6 L=60 1
I NMsosooolsC | | NutMe | oo
36 WP0651646SC WASHER 1
37 13571906 13571955 CLOTH PRESSER FOOT (RI 1[1.00 FOR LK-1900BF
38 13572003 13571955 CLOTH PRESSER FOOT (LI 1[1.00 FOR LK-1900BF
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EXCLUSIVE PARTS FOR LK-1901BS (1)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1] ¥ MDP500B1400 NEEDLE DPX5 #14 1
2 40005728 SOLENOID RELAY CABLE 1
3 40011949 CONNECTING ARM B 1
4 WP0651056SH WASHER 6.5X11X1 1
,,,,, 5| | [sbreotsoste | | fsHOULDERScREW | i) | b
6 PD02010000B SPLIT PIN 1
7 SL.4030681SC SCREW M3 L=6 2
8 14103352 INNER HOOK PRESSER AS) 1
9| 40110846 SHUTTLE 1
I - ao142720 |l INBEDLEPLATEASMCA |1l f b
11 *  |B2417280000 THREAD CUTTER LEVER £ 1
12] ¥¢ * [B2426280000 NEEDLE HOLE GUIDE 1
13 * |SS1060210TP SCREW 3/32-56 1.=2.2 2
14 * (40142725 NEEDLE PLATE 1
| e |k [Boazaosooo | | JFIXINGKNIFE | 4 EEUR R SO A
16 * |SS7090410SP SCREW 9/64-40 L.=3.5 1
17 * | B2418280000 MOVING KNIFE LINK 1
18 * [B2416280000 THREAD CUTTING LEVER 1
19 *  [B24152800A0 THREAD CUTTER LEVER / 1
20| | [Beamzsoono | | |THREADCUTTERLEVERA ot | | b
21 * |SS6110430TP SCREW 11/64-40 1.=4.0 1
22 *  |WP0450846SP WASHER 1
23 * |SS7110740TP SCREW 11/64-40 L=7 1
24 * [B242328000C MOVING KNIFE WASHER C 1 SELECTIVE PAF
25| |k [B2azsasooon | | IMOVINGKNFEWASHERA| 1| | N SELECTIVE PAF
26 * [B242328000B MOVING KNIFE WASHER R 1 SELECTIVE PAF
27 * | B242328000D MOVING KNIFE WASHER L 1 SELECTIVE PAF
28 * | B242328000E MOVING KNIFE WASHER E 1 SELECTIVE PAF
29| * | B24212800A0 MOVING KNIFE ASM. 1
30 | x fsposooogrte | f IHINGESCREWD=s.0me0s| 1 | |
31 40006912 SOLENOID FOR PICK UP A 1
32 * [14141758 SOLENOID FOR PICK-UP ( 1
33 *  |HKO03461004A HOUSING BLUE 4P 1
34 *  |HK034640000 PIN CONTACT 2
35| | Jaoooorts | | [SOLENOWINSTALLNGB 1| | b
36 * |SL4030881SC SCREW M3X8 4
37 * 12258000 BUSH 1
38 14148407 VERTICAL FEED SHAFT SF 2
39| % 40006525 40010574 NEEDLE BAR THREAD GUI 1]1.00
L I - swael2sssP | | |sCREwWMeL=l2 | s
41| & SM6030500SN SCREW M3 L=5 1
42 SM6061802TP SCREW M6 L=18 1
43 RC0410415KP C-RING 2
44 40006914 WORK CLAMP CONNECTI! 1
I I - siodogsote | | fscrew | Z2 S IS I
46 14142103 CONNECTING LINK GUIDE 1
47 B1657506E00 SPRING 1
48 13540604 DRIVING BAR B 1
49 B302745000B PIN 1
L . steodosoetN | | fsour ] 21NN S A I
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EXCLUSIVE PARTS FOR LK-1901BS (2)
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EXCLUSIVE PARTS FOR LK-1901BS (2)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40006935 CLOTH FEED PRESSER PL. 1
2 SM9061403CP SCREW M6 [.=14 1
3 WP0612516SD WASHER 6.1X15.2X2.5 1
4 SM6061202TP SCREW M6 =12 1
,,,,, 5| | fweostesiesp | | fwasmereaxssaxes | o) )b
6 14140255 WORK CLAMP FOOT BRAC( 1
7 * [13541404 WORK CLAMP FOOT LIFT 1
8 * [SS9151120CP SCREW 15/64-28 =11 2
9 *  |WP0612516SD WASHER 6.1X15.2X2.5 2
ol |k fpasaszsepon | | [MINGESCREW | 21 SN RSN I SELECTIVE PAF
11 * | D2545232D0B HINGE SCREW 2 SELECTIVE PAF
12 * | D2545232D0C | D2545232D0A HINGE SCREW 211.00 SELECTIVE PAF
13 * [14141055 PULLING PLATE COMPL. 1
14 * [NS6110530SP NUT 11/64-40 1
sl fiawnes || [FIXINGHOOK | 4 EEUR R SO A
16 * |1D2512232D00 TORSION SPRING 1
17 * |1D2511232D00 SCREW 1
18 * (14140354 INSTALLING BASE COMPL 1
19 * 14141402 INSTALLING SHAFT 1
20l |+ REoToooooko | f  JERNGT | 21 IS I I I
21 * |1SS9110920CP SCREW 11/64-40 L.=9 1
22 * 114140909 ADJUSTING PLATE 1
23 * | D2515232D00 TORSION SPRING 1
24 * |SS7110510SP SCREW 11/64-40 L=5 2
sl fussavor || |WORKCLAWPFOOTSPRE| tf | b
26 * [14140552 PICK-UP GUIDE COMPL. 1
27 * |SS1110640TP SCREW 11/64-40 1.=5.5 2
28 * | D2520232DA0 WORK CLAMP FOOT ASM. 1
29 * | D2521232DA0 WORK CLAMP FOOT ASM. 1
80| | [spbessozrite | | JHNGESCREWD=SsoM=2| 2| | o\ |
31 * 14141204 PLATE CAM 1
32 *  [NS6120480SP NUT 3/16-28 2
33 * 114140750 PREVENTING PLATE COMI 1
34 * |1SS9110460CP SCREW 11/64-40 =4 2
o5l e fuaaozes | [PICKeUPINSTALLNGBAS| 1) )b
36 * (14141501 FINGER GUARD 1
37 * |SS7090610SP SCREW 9/64-40 1.=6 2
38 13541503 FEED PLATE 1
39 SS9110460CP SCREW 11/64-40 =4 1
L IO | wrosototesp | | WASHER5X105X1 | oo
41 B3117352000 THREAD TENSION POST N 2
42 D2527232D00 SLEEVE 1
43 D2528232D00 SHAFT 1
44 D2529232D00 PRESSER SPRING 1
B - wsateo2 || WORK CLAMP FOOTSPRE| 1| | | h
46 SM5040855SN SCREW 2
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EXCLUSIVE PARTS FOR LK-1902BS,L.K-1902BH

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 B1114581000 THREAD GUIDE PLATE 1
2 SM4061255SP SCREW M6 [.=12 1
3 & 40006525 40010574 NEEDLE BAR THREAD GUI 1]1.00 FOR LK-1902BS
4] Y D1405L7TAMO0 NEEDLE BAR THREAD GUI 1 FOR LK-1902Bt
,,,,, 5| % | |wppsooslao | | |NeEpLeDpPxsaud | 1) | | [FORLK-190288
6] ¥ MDP170B2100 NEEDLE DPX17 #21 1 FOR LK-1902BF
7 13786306 40010414 THREAD GUIDE NO.1 1| 1.00
8| ¥ SM6030500SN SCREW M3 L=5 1
9 WP0621016SD WASHER 6.2X13X1 1
I - wiosss2 | N |INNERHOOKPRESSERASN 1) | o f FOR LK-19025¢
11 SM1040650TP SCREW 4
12 40005712 EARTH CORD ASM. 1
13 14143002 FEED PLATE 1
14 SM3061052TP SCREW M6 1.=10 1
G 410659 || [SHUTTLERACERINGASM| 1| | b FOR LK-1902B1
16| Y¢ 40110846 SHUTTLE 1 FOR LK-1902BS
17] ¥¢ 40112995 SHUTTLE(H) 1 FOR LK-1902BF
18 40142720 NEEDLE PLATE ASM A 1 FOR LK-1902B¢
19 40142721 NEEDLE PLATE ASM H 1 FOR LK-1902BF
20| | [Baaesszsooc || IMOVINGRNFEWASHERC| il || SELECTIVE PA!
21 * | B242328000A MOVING KNIFE WASHER A 1 SELECTIVE PAF
22 * | B242328000B MOVING KNIFE WASHER B 1 SELECTIVE PAF
23 *  |B242328000D MOVING KNIFE WASHER C 1 SELECTIVE PAF
24 * [B242328000E MOVING KNIFE WASHER E 1 SELECTIVE PAF
25| | [emizasoo0 | | THREADCUTTERLEVERS| 1) | b
26| < *  [B2426280000 NEEDLE HOLE GUIDE 1 FOR LK-1902BS
27| * 114109607 NEEDLE HOLE GUIDE 1 FOR LK-1902BF
28 * |SS1060210TP SCREW 3/32-56 L.=2.2 2
29 * 140142725 NEEDLE PLATE 1
30| ¥ | x fm2azazsoo0 | o f FIXING KNIFE SR Y R A R
31 * |SS7090410SP SCREW 9/64-40 L.=3. 2
32 * [B2418280000 MOVING KNIFE LINK 1
33 * | B2416280000 THREAD CUTTING LEVER 1
34 * | B24152800A0 THREAD CUTTER LEVER # 1
35| |k [equazsoono || JTHREADCUTTERLEVERe| 1| | b
36 * |SS6110430TP SCREW 11/64-40 L.=4.0 1
37 *  |WP0450846SP WASHER 1
38 * [SS7110740TP SCREW 11/64-40 L=7 1
39| % * | B24212800A0 MOVING KNIFE ASM. 1
40| | % |spbosoogorte | | JMNGESCREWD=Som=os| tf | N
41 40090012 CLOTH FEED BASE ASM. 1
42 * 126229302 SUSPENSION SCREW 1
43 * [13544051 LIFTING LEVER ASM. 1
44 * [SS8150822TP SCREW 15/64-28 1.=8 2
4| |k [mwsiezsoon0 | | JGUDEPN | ol
46 * 140090011 WASHER D 1
47 * 113544465 CLOTH PRESSER FOOT AS 1
48 * |SS7120910TP SCREW 3/16-28 1.=9 4
49 * 13544614 CLOTH FEED BASE COVEI 1
80| fwfwsasms N | |cLOTHFEEDBASE | 4 R N IS
51 * 140089982 LIFTING LEVER SHAFT D 1
52 * 140090010 THRUST COLLAR D 1
53 * | SM8060612TP SCREW M6 L=6 2
54 * 113543806 BALL HOLDER 1
85| | x fssmstzose | f ISCREWIS/64281-12 | 1 O IR I I
56 *  [B2549280000 WORK CLAMP FOOT MOU 7
57 * 126224808 BALL RETAINER 1
58 * |SS7T110740TP SCREW 11/64-40 L=7 1
59 * 113543905 SPRING SUSPENSION 1
60 * |SS6120940SP SCREW 3/16-28 1.=9 2
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EXCLUSIVE PARTS FOR LK-1902BS,L.K-1902BH

R_
N C-|Le— ep.
0| ons | vel Parts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
SPRING 1

61 * 13544705
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EXCLUSIVE PARTS FOR LK-1903BS-301,L.K-1903BS-302(1)

R_
N C-|Le p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142785 COUNTER WEIGHT_COMPI 1
2 * (40142691 COUNTER_WEIGHT 1
3 * 140010424 COUNTER_WEIGHT_SCREW 1
4 * 140010425 COUNTER_WEIGHT_SCREW 1
,,,,, 5| | faoorosss | | JCOUNTERWEIGHTSCREW 1) | b
6 *  |WP0820516SP WASHER 11.6X8.2X0.6 1
7 * 140110841 THRUST_COLLAR_ASM. 1
8 * (40110842 THRUST_COLLAR 1
9 * | SM80506A2TP SCREW M5 L=6 2
10| |k faouazrse  |douazrss | |THREADTAKEUP.COMPL| tfveol b 1
11 * 140142701 40142689 LEFT_HAND_SCREW 1]1.00
12 * (40142697 40142785 NEEDLE_BAR_CRANK_ROD._ 1] 1.00 | PR EE 5 LK1903B
12 * 140142697 40142689 NEEDLE_BAR_CRANK_ROD_ 1] 1.00 [ 3PS b LK1900B
13 * (40142787 THREAD_TAKE_UP_ASM._3 1
uaf o faouzreo || INEEDLEBARCRANK3 | 4 EEUR R SO A
15 * 140142807 TAKE_UP_CRANK_ASM._3 1
16 * |RE0300000K0 E-RING 3 2
17 40011949 CONNECTING ARM B 1
18 14103352 INNER HOOK PRESSER AS} 1
o) x| faouiesss L fswurme | 4 R R IS
20 40142723 NEEDLE PLATE ASM. M 1 FOR LK-1903BS
21 40142724 NEEDLE PLATE ASM. K 1 FOR LK-1903BS
22 * |SS7090410SP SCREW 9/64-40 L.=3.5 2
23 * [B242328000A MOVING KNIFE WASHER A 1 SELECTIVE PAF
24l | ow [B2azsasooos | | IMOVINGKNFEWASHERE| 1| | o} SELECTIVE PAF
25 * [B242328000C MOVING KNIFE WASHER C 1 SELECTIVE PAF
26 * | B242328000D MOVING KNIFE WASHER L 1 SELECTIVE PAF
27 * | B242328000E MOVING KNIFE WASHER E 1 SELECTIVE PAF
28 *  |WP0450846SP WASHER 1
29| faouazes || INEEDLEPLATE | oo
30[ *  |MAZ15801000 GUIDE 1 FOR LK-1903B¢
31| * [MAZ15601000 GUIDE 1 FOR LK-1903BS
320 % * | B2424280000 FIXING KNIFE 1
33 & * | B24212800A0 MOVING KNIFE ASM. 1
o34l ox [oaisasoon | | IMOVINGKNIFELINK | oo
35 * [B2416280000 THREAD CUTTING LEVER 1
36 *  [B24152800A0 THREAD CUTTER LEVER / 1
37 *  [B24142800A0 THREAD CUTTER LEVER £ 1
38 * | B2417280000 THREAD CUTTER LEVER £ 1
39| |k [ssweoztote | | [SCREW3/3256L=2.2 | 2] SN NSS! I AR
40 * |SD0500091TP HINGE SCREW D=5.0 H=0.' 1
41 * |SS7110740TP SCREW 11/64-40 L=7 1
42 * |SS6110430TP SCREW 11/64-40 L.=4.0 1
43| Yo SM6030500SN SCREW M3 L=5 1
- RCO4TOBLIKP | | [RETAINNGRNG47 | 4 EEUR R SO A
45 SD0640216TP SHOULDER SCREW 1
46 SM1040650TP SCREW 4
47 B2619372000 26028803 STOP MOTION TRIPPING L 1| 1.00
48 B185351200E HOOK SHAFT WASHER 1
] .. sDoTol27eTe | | |SHOULDERSCREW | 4 R N IS
50 40006937 WIPER CONNECTING PLAT 1
51 40033047 WIPER ASM. 1
52 SS5060310SP SCREW 3/32-56 L.=2.8 2
53 ¥ 40009860 WIPER THREAD CATCH SF 1
54| ¢ | Ja0008525  |0010574 | |NEEDLEBARTHREADGUI tfveo| o\ 1
55| % MDP170B1400 NEEDLE DPX17 #14 1
56 SM6061802TP SCREW M6 =18 1
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EXCLUSIVE PARTS FOR LK-1903BS-301,L.K-1903BS-302(2)
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EXCLUSIVE PARTS FOR LK-1903BS-301,L.K-1903BS-302(2)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 14145106 CLOTH FEED PLATE 1
2 40006935 CLOTH FEED PRESSER PL. 1
3 14148407 VERTICAL FEED SHAFT SF 1
4 14145858 VERY SMALL CLAMP MECI 1 FOR LK-1903BS
,,,,, 5| | fuawseso | | |vEbwMciavemechan) 1) | f [FORLK-1003B
6 * (14146104 PICK-UP INSTALLING BASI 1
7 * (14146203 PICK-UP FOOT INSTALLIN 1
8 * (14146302 PICK-UP FOOT INSTALLIN 1
9 * |B2552372000 26025908 BUTTON CLAMP SLIDE 1]1.00
o s fwazissisooo | fBUTTONCLAWPJAWLEV| 1) | b
11 *  |MAZ15514000 SUPPORT PLATE 1
12 * [MAZ15515000 SLIDE BLOCK 1
13 * 113540901 STATIONING BLOCK SHAF 1
14 * (14146401 PRESSER PLATE 1
sl fuawsoss || IMIDDLECLAMPJAWLEVE| 1) | b FOR LK-19035¢
16 * [MAZ15507000 |MAZ155070A0 SMALL CLAMP JAW LEVEF 1]1.00
17 * | MAZ15509000 SPRING RIGHT 1
18 * |SS7090410SP SCREW 9/64-40 1.=3.5 1
19 * 114149009 PLATE L (RIGHT) 1
20 | o+ fsszoeotosp | | ISCREWS3/s2561=3 | 4 O (R IS I
21 * 114149157 MIDDLE CLAMP JAW LEVE 1 FOR LK-1903BS
22 * [MAZ15508000 |MAZ155080A0 SMALL CLAMP JAW LEVEF 1]1.00
23 *  |MAZ15510000 SPRING (LEFT) 1
24 * |SS7090410SP SCREW 9/64-40 1.=3.5 1
o5 | faeres L f IPLATELGEFD | 4 N IR I I
26 *  [SS2060310SP SCREW 3/32-56 [.=3 1
27 * |MAZ158070BB EXTRA SMALL CLAMP LE\ 1 FOR LK-1903BS
28 * [MAZ158070AB |MAZ158070BB EXTRA SMALL CLAMP LE\ 1]1.00
29 * | MAZ15809000 SPRING (RIGHT) 1
30| | ox fsstogoatose | fdseREwe/edaoless |l ||
31 * |[MAZ158080BB EXTRA SMALL CLAMP LE\ 1 FOR LK-1903B¢
32 * [MAZ158080AB |MAZ158080BB EXTRA SMALL CLAMP LE\ 1]1.00
33 *  |MAZ15810000 SPRING (LEFT) 1
34 * |SS7090410SP SCREW 9/64-40 L.=3.5 1
5| [pswsomivcoo || |FINGERGUARD | oo
36 * 114141402 INSTALLING SHAFT 1
37 * | B2548372000 SNAP FASTENER CLAMP §' 1
38 *  [B2549372000 CLAMP SCREW A 1
39 * |B2553372000 NUT 1
40| |k |Boseost2oo0 | | |BUTTONCLAWPSTOPPIN| 2| | bl
41 * |SD0640391TP HINGE SCREW D=6.35 H=3. 2
42 * [SD0550181SP HINGE SCREW D=5.50 H=1. 1
43 *  [SD0550301SP HINGE SCREW D=5.5 H=3 1
44 * [SS9621413SP SCREW 3/16-32 L.=13.5 2
s ox fsseutossoce | | |SCREWI1l/6440l=4 | ol
46 * |INS6150310SP NUT 15/64-28 1
47 * |RE0700000K0 E-RING 7 2
48 *  [WP0501016SD WASHER 5X10.5X1 2
49 * | D2548232D00 SNAP RING FOR CONNECT 1
L] .| MAZIS502000 | | |PRESSUREPLATE | 4 N R I FOR LK-190358
51 MAZ15602000 PRESSURE PLATE 1 FOR LK-1903BS
52 SS9110543CP SCREW 11/64-40 L.=5.3 1
53 WP0501016SD WASHER 5X10.5X1 1
54 22928808 NUT 2
I D2527232000 | | qsteeve | oo
56 14146906 ADJUSTING SHAFT 1
57 13812003 PRESSURE SPRING 1
58 13811906 ACCEPT PLATE (UPPER) 1
59 SM5040855SN SCREW 2
60 MAZ15516000 MOVING PLATE 1
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EXCLUSIVE PARTS FOR LK-1903BS-301,L.K-1903BS-302(2)
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EXCLUSIVE PARTS FOR LK-1903BS-301,L.K-1903BS-302(2)

R_
C-|Le— ep.
No. ons | vel Parts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
61 SS9151120CP SCREW 15/64-28 L=11 2
62 WP0612516SD WASHER 6.1X15.2X2.5 2
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EXCLUSIVE PARTS FOR LK-1903B-BS-301,LK-1900B-BS,L.LK-1900B-BF(1)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40142785 COUNTER WEIGHT_COMPI 1 FOR LK-1903B-
2 * (40142691 COUNTER_WEIGHT 1
3 * 140010424 COUNTER_WEIGHT_SCREW 1
4 * 140010425 COUNTER_WEIGHT_SCREW 1
,,,,, 5| | faoorosss | | JCOUNTERWEIGHTSCREW 1) | b
6 *  |WP0820516SP WASHER 11.6X8.2X0.6 1
7 * 140110841 THRUST_COLLAR_ASM. 1
8 * (40110842 THRUST_COLLAR 1
9 * | SM80506A2TP SCREW M5 L=6 2
10| |k faouazrse  |douazrss | |THREADTAKEUP.COMPL| tfveol b 1
11 * 140142701 40142689 LEFT_HAND_SCREW 1]1.00
12 * (40142697 40142785 NEEDLE_BAR_CRANK_ROD._ 1] 1.00 | PR EE 5 LK1903B
12 * 140142697 40142689 NEEDLE_BAR_CRANK_ROD_ 1] 1.00 [ 3PS b LK1900B
13 * (40142787 THREAD_TAKE_UP_ASM._3 1
uaf o faouzreo || INEEDLEBARCRANK3 | 4 EEUR R SO A
15 * 140142807 TAKE_UP_CRANK_ASM._3 1
16 * |RE0300000K0 E-RING 3 2
17 40011949 CONNECTING ARM B 1 FOR LK-1903B-
18 14103352 INNER HOOK PRESSER AS} 1
o) x| faouiesss L fsaurme | 4 R N IS
20 SM6030500SN SCREW M3 L=5 1
21 RC0470611KP RETAINING RING 4.7 1 FOR LK-1903B-
22 SD0640216TP SHOULDER SCREW 1 FOR LK-1903B-
23 B2619372000 26028803 STOP MOTION TRIPPING L 1[1.00 FOR LK-1903B-
L . - BISS3S12008 | | |HOOKSHAFTWASHER | 1l | | FOR LK-19035-
25 SD0791276TP SHOULDER SCREW 1 FOR LK-1903B-
26 40006937 WIPER CONNECTING PLAT 1 FOR LK-1903B-
27 40033047 WIPER ASM. 1 FOR LK-1903B-
28 SS5060310SP SCREW 3/32-56 L.=2.8 2 FOR LK-1903B-
29| v | facoveseo | f JWIPBRTHREADCATCHSF| 1| | | FOR LK-19035-
30[ 40006525 40010574 NEEDLE BAR THREAD GUI 1[1.00
31| MDP170B1400 NEEDLE DPX17 #14 1 FOR LK-1900B-
32 SM6061802TP SCREW M6 1.=18 1
33 40163512 PIPE ASM. 1
- duae853 | | fsaurmes | oo
35 SM6030800SP SCREW M3X0.5 L=8 2
36 40153212 INNER_HOOK_UPPER_SPRIN 1 FOR LK-1903B-
37 40153213 LOWER_THREAD_HOLDER. 1 FOR LK-1903B-
38 SM6020460TP SCREW 2
L1 SMe020250TP | | fscrew | 21 SR RSN I FOR LK-19035-
40 40146832 CYLINDER_ARM_CAP_ASM 1
41 * 140146833 CYLINDER_ARM_CAP 1
42 * 140142677 40142674 CYLINDER ARM CAP PLAT 1] 1.00 [ 3PS b
42 * (40142677 40146832 CYLINDER ARM CAP PLAT 1] 1.00 | J&HES 5 LLK1903B-BS-30
s |k [swsosesszrN | | [SCREwMsL=5 | ol
44 * 113508700 HOOK COVER PRESSER SF 1
45 k126221101 HOOK COVER PRESSER SF 1
46 MDP170B1100 NEEDLE DPX17 #11 1 FOR LK-1903B-
47 40146835 INNNER_HOOK_UPPER_SPR 1 FOR LK-1900B-
Casl dotseoes | | |THREADNGDIAGRAM | 1| | o f FOR LK-19035-
49 40163455 ABSORB PLATE 1
50 BT0600401E0 TUBE .37
51 HX00314000D SPIRAL TUBE .08
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EXCLUSIVE PARTS FOR LK-1903B-BS-301,LK-1900B-BS,L.LK-1900B-BF(2)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 14145106 CLOTH FEED PLATE 1 FOR LK-1903B-
2 40006935 CLOTH FEED PRESSER PL. 1 FOR LK-1903B-
3 14148407 VERTICAL FEED SHAFT SF 1 FOR LK-1903B-
4 40146850 AVERY SMALL CLAMP MEt 1 FOR LK-1903B-
,,,,, 5| | [pasaszepoo | | IsNAPRINGFORCONNEC| i) | b1
6 * (14146104 PICK-UP INSTALLING BASI 1
7 * (14146203 PICK-UP FOOT INSTALLIN 1
8 * (14146302 PICK-UP FOOT INSTALLIN 1
9 * 140146812 BUTTON_CLAMP_SLIDE 1
o s fwazissisooo | fBUTTONCLAWPJAWLEV| 1) | b
11 *  |MAZ15514000 SUPPORT PLATE 1
12 * [MAZ15515000 SLIDE BLOCK 1
13 * 113540901 STATIONING BLOCK SHAF 1
14 * (14146401 PRESSER PLATE 1
sl e fwazissoross || JEXTRASMALLCLAMPLEN 1) )b
16 * [MAZ158070AB |MAZ158070BB EXTRA SMALL CLAMP LE\ 1]1.00
17] ¥¢ * | MAZ15809000 SPRING (RIGHT) 1
18 * |SS7090410SP SCREW 9/64-40 1.=3.5 1
19 * |[MAZ158080BB EXTRA SMALL CLAMP LE\ 1
20| | % |MAZI58080AB |MAZISSOS0BB | |EXTRASMALLCLAVPLEN tftoeol | b
21 *  |MAZ15810000 SPRING (LEFT) 1
22 * |SS7090410SP SCREW 9/64-40 L.=3.5 1
23 * | D3130M1YCO00 FINGER GUARD 1
24 * 114141402 INSTALLING SHAFT 1
25| | ow fmasssareo0 | fdsNAPRASTENERCLAWPS| 1 | |
26 *  [B2549372000 CLAMP SCREW A 1
27 * |B2553372000 NUT 1
28 * |B2560372000 BUTTON CLAMP STOP PIN 2
29 * |SD0640391TP HINGE SCREW D=6.35 H=3. 2
30| |+ fspossoisise | | |HINGESCREWD=5.50 H-l| 4 N IR I I
31 * |SD0550301SP . 1
32 * [SS9621413SP SCREW 3/16-32 L.=13.5 2
33 * |1SS9110460CP SCREW 11/64-40 =4 2
34 * |INS6150310SP NUT 15/64-28 1
5| |k [Reorooooko | o} JERNGT | 2l
36 *  |WP0501016SD WASHER 5X10.5X1 2
37 * 140146831 BUTTON_RISING_BAR 1
38 *  [SM8030412TP SCREW 1
39 40146828 PRESSURE PLATE 1 FOR LK-1903B-
L I - sSo110543cP | | |SCREW /644053 | 4 O I R FOR LK-19035-
41 WP0501016SD WASHER 5X10.5X1 1 FOR LK-1903B-
42 22928808 NUT 2 FOR LK-1903B-
43 D2527232D00 SLEEVE 1 FOR LK-1903B-
44 14146906 ADJUSTING SHAFT 1 FOR LK-1903B-
B - 13812008 || [PRESSURESPRING | 4 O I R FOR LK-19035-
46 13811906 ACCEPT PLATE (UPPER) 1 FOR LK-1903B-
47 SM5040855SN SCREW 2 FOR LK-1903B-
48 MAZ15516000 MOVING PLATE 1 FOR LK-1903B-
49 SS9151120CP SCREW 15/64-28 L=11 2 FOR LK-1903B-
L] . weostestesp | WASHER 6.1X15.2x25 | 21 R R FOR LK-19035-
51 40153218 SKID SHEET 1 FOR LK-1903B-
52 40153219 CLOTH_FEED_PLATE_1900t1 1 FOR LK-1900B-
53 40153235 FEED_PLATE_SPACER L 1 FOR LK-1900B-
54 40153234 FEED_PLATE_SPACER R 1 FOR LK-1900B-
I SM1040950TP | | |SCREWMAL=0 | - Z1 N IO I FOR LK-19005-
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EXCLUSIVE PARTS FOR LK-1903B-BS-301,LK-1900B-BS,L.LK-1900B-BF(3)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40162729 NEEDLE PLATE UPPER AS! 1 FOR LK-1903B-
2 40162730 NEEDLE PLATE UPPER AS! 1 FOR LK-1900B-
3 & * 140162660 FIXING KNIFE 1
4 * |SS1060210TP SCREW 3/32-56 L.=2.2 6
,,,,, 5| s | x faoumesos | | fwovNGKNEE | o )b
6 * (40162659 MOVING_KNIFE_BASE 1
7 * | B2423280000 B242328000C WASHER 1| 1.00
8 *  [SD0500091TP HINGE SCREW D=5.0 H=0.9 1
9 * 140162662 NEEDLE HOLE GUIDE B 1
ol |k faowezes | | [KNIFEBASEOSBE | 4 O I R FOR LK-19035-
11 * 140162688 KNIFE_BASE_00BB 1 FOR LK-1900B-
12 WP0510516SD WASHER 5.1X7.5X0.5 1
13 40157670 SUTO SWITCH A ASM. 1
14 40153195 AUT SWITCH B ASM. 1
G sMe030650TP | | fscRew | ol
16 PA1000601A0 AIR CYLINDER 1
17 SM6031602TP SCREW 4
18 PJ046039001 ELBOW 4
19 40146827 CYLINDER_KNUCKLE 1
| . doopsess | | |cvuNpeRPN | 1 R N IS
21 RE0300000K0 E-RING 3 2
22 40146826 VACUUM_LINK 1
23 SD0500166TP SHOULDER SCREW D=5 H= 1
24 WP0451026SH WASHER 1
| doiaes09 | | |GUDEBLOCK | 4 N IR I I
26 40146824 VACUUM_PIPE 1
27 40146825 40146823 VACUUM_PIPE_PLATE 1]1.00
28 WP0420516KH THRUST WASHER 4.2 1
29 SD0600326TP SHOULDER SCREW D=6 H= 1
I — a0162031 | | |NBEDLEPLATEASM.O3BE| 1l | L FOR LK-19035-
31 40162732 NEEDLE PLATE ASM. 00BRE 1 FOR LK-1900B-
32| * (40162664 GUIDE 03BB 1 FOR LK-1903B-
33 & * | B2424280000 FIXING KNIFE 1
34| % * | B24212800A0 MOVING KNIFE ASM. 1
35| |k [Boazsssooon | | IMOVINGKNFEWASHERA| 1) | N SELECTIVE PAF
36 * [B242328000B MOVING KNIFE WASHER R 1 SELECTIVE PAF
37 *  [B242328000C MOVING KNIFE WASHER C 1 SELECTIVE PAF
38 *  [B242328000D MOVING KNIFE WASHER C 1 SELECTIVE PAF
39 * | B242328000E MOVING KNIFE WASHER E 1 SELECTIVE PAF
40| |k [oaisasoon | | [MOVINGKNIFELINK | oo
41 *  |B2416280000 THREAD CUTTING LEVER 1
42 * [B24152800A0 THREAD CUTTER LEVER # 1
43 *  [B24142800A0 THREAD CUTTER LEVER / 1
44 *  [B2417280000 THREAD CUTTER LEVER £ 1
45| |k [ssweoztote | | ISCREW3/32561=22 | ol
46 * |SD0500091TP HINGE SCREW D=5.0 H=0.9 1
47 * |SS7110740TP SCREW 11/64-40 L=7 1
48 * |SS6110430TP SCREW 11/64-40 L.=4.0 1
49 * |SS7090410SP SCREW 9/64-40 1.=3.5 2
50| | ok fwpossosaesp | o f WASHER | 4 N (R I I
51 * (40162665 Disconinue GUIDE 00BB 1 FOR LK-1900B-
52 * 140163515 KNIFE 1 FOR LK-1900B-
53 * |SS1060210TP SCREW 3/32-56 L.=2.2 2 FOR LK-1900B-
54 * [40158171 NEEDLE PLATE 1
I swiosoestP | | fscRew | O ! R R
56 40158169 CYLINDER GUIDE ASM. 1
57 SD0600207TP SHOULDER SCREW 1
58 PA1000402A0 AIR CYLINDER 1
59 BT0400251EB URETHANE HOSE, BLACK | .01
60 BT0600401E0 TUBE .29

7607



13

~1903B-BS-301,L.K-1900B-BS,LK-1900B-BF(4)

EXCLUSIVE PARTS F10R LK

7617



EXCLUSIVE PARTS FOR LK-1903B-BS-301,LK-1900B-BS,L.LK-1900B-BF(4)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 40163528 TC CLAMP UNIT ASM. 1
2 *  [SM2360110TP SCREW 2
3 * 140006762 TC_CLAMP_PLATE_ASM 1
4 * 140006765 TC_SUPPERT_PLATE_ASM 1
,,,,, 5| e faoowssoo | frewwkaswe bbb
6 *  |WP0320500SC WASHER M3 2
7 *  |RE0200000K0 E-RING 2
8 * [SD0400266TP HINGE SCREW D=4 H=2.6 1
9 * 140010589 TC_BASE 1
Cdof |k faouesss | | |TCCAMPLATE | oo
11 * 140146836 TC_SPRING 1
12 * 140006781 TC_BASE_COVER 1
13 * | SM6020350SP SCREW M2 L=2.5 4
14 * (40163514 TC CLAMP 1
5| faouessr | | |teNotemR | 4 EOUR R SO A
16 * | SM6020450TP SCREW 2
17 * 140030942 TC_NOTCH_F_H 1
18 * | SM4020600SP SCREW M2 L=6 2
19 * 140012815 TC JOINT ASM. 1
2ol | Jweostosiesp | f WASHER 3.7X8X0.3 | 4 N SRR SO
21 40142738 TC_DRIVING_ARM_ASM 1
22 * 140142739 TC_DRIVING_ARM 1
23 * 140011152 40010527 TC_ARM_SCREW 2(1.00
24 SD0800407TP SHOULDER SCREW 1
I — 40006776 | | |TCCONNECTNGLNK | 1l f o p
26 40139179 THREAD CLAMP MOTOR 1
27 SM6041202TP SCREW M4X0.7 =12 4
28 SD0350156TP SHOULDER SCREW 1
29 SM6040650TP SCREW 4
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AIR COMPONENTS

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 PJ025200004 PLUG 1
2 40163610 FILTER REGULATOR ASM. 1
3 PJ308085202 UNION Y 1
4 PV120206000 2-PORT SOLENOID VALVE 1
,,,,, 5| | fpmsosesocs |\ fvauwonNo bbb
6 PV1502060A0 5 PORT MAGNETIC TRANS 2
7 PJ210006100 HALF UNION 2
8 40139091 DUST_BAG 1
9 BT0600401EB TUBE 1.2
I - D211355B00 | | |CORDSETHOOKB | oo
11 BT0400251EB URETHANE HOSE BLACK 3
12 40146839 SOLENOID_VALVE_ADJUST 1
13 40153196 AIR SOLENOID VALVE CO 1
14 40153197 AIR SOLENOID VALVE CO 1
G I BTOSOAOIEE | | ftese | el b
16 BT0800501EB VINYL TUBE .3
17 BT0800501EB VINYL TUBE .15
18 BT0800501EB VINYL TUBE .15
19 PJ308080003 Y-UNION 1
coof | Brosoosowes | o Jtee | 2l
21 BT0600401EB TUBE 2
22 40153246 TUBE ASM. 4 2
23 * 140153248 NOZZLE ASM. 1
24 * [BT1200801EF TUBE 0.7
sl |w fwezeor | f HOsEBAND | 21 ISR I I I
26 * | PJ301060003 REDUCER 1
27 * |EA9500B0100 CABLE BAND 1
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ACCESSORIE PARTS FOR LK-1900B SUBCLASSES

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1] ¥ MDP500B1402 |MDP500B1400 NEEDLE DPX5#14-2 1| 1.00 FOR LK-1901B¢
2| % MDP500B1602 Disconinue NEEDLE DPX5#16-2 1 FOR LK-1901BS
3 & MDP170B2102 NEEDLE DPX17#21-2 1 FOR LK-1902BF
4] Y MDP170B1402 [MDP170B1400 NEEDLE DPX17#14-2 1]1.00 FOR LK-1903BS
,,,,, 5| | faooossss | | fsaFerveeatgasms | o1 | f |FORLK-190288
6 * 13889407 SAFETY PLATE 1
7 * [40052810 SAFETY PLATE INSTALLIN 1
8 *  [SM4040655SP SCREW M4 1.=6 2
9 *  |SM6041150TP SCREW 2
_lof | fweossosolsp || WASHER 4.5X10X08 | el
11 17848458 BUTTON TRAY ASM. 1 FOR LK-1903BS
12 40033635 BUTTON TRAY BASE 1 FOR LK-1903B¢
13 SM6061202TP SCREW M6 =12 1 FOR LK-1903B¢
14 SK3412001SE WOOD SCREW D=4.1 L.=20 2 FOR LK-1903BS
G duerst || [BUTTONRISNGBARASM| 1| | b FOR LK-19035¢
16 *  |WP0370316SD WASHER 3.7X8X0.3 2
17 * |SS9090813TP SCREW 9/64-40 1.=8 1
18 * (14146807 INSTALLING BASE 1
19| ¥¢ * 14146708 BUTTON RISING BAR 1
20 | ok fsseosozsosp | | ISCREWI/S44l=29 | 4 O (R IS I
21 14148852 SMALL CLAMP JAW LEVEF 1 FOR LK-1903BS
22 * [MAZ15507000 |MAZ155070A0 SMALL CLAMP JAW LEVEF 1]1.00
23 & * | MAZ15509000 SPRING (RIGHT) 1
24 * 114148803 14148852 PLATE K (RIGHT) 1[1.00
25| | ok fsstosoatosp |l ISCREW9/64401-35 | 4 N IR I I
26 *  [SS2060310SP SCREW 3/32-56 [.=3 1
27 14148951 SMALL CLAMP JAW LEVEF 1 FOR LK-1903BS
28 * [MAZ15508000 |MAZ155080A0 SMALL CLAMP JAW LEVEF 1]1.00
29 * 114148902 14148951 PLATE K (LEFT) 1]1.00
30| |k fsstogoatose | o f SCREW 9/64-40 1 SR N R R R
31| & *  |MAZ15510000 SPRING (LEFT) 1
32 *  [SS2060310SP SCREW 3/32-56 [.=3 1
33 40153216 BUTTON RISING BAR ASM. 1 FOR LK-1903B-
34 * 140153214 INSTALLING BASE 1
5| | faowssas | | [BUTTONRSNGBAR | oo
36 * |SS9090813TP SCREW 9/64-40 1.=8 1
37 *  |WP0370316SD WASHER 3.7X8X0.3 2
38 *  [SS6080340SP SCREW 1/8-44 1.=2.9 1
39 40153218 SKID SHEET 1 FOR LK-1903B-
B — HX0150000F | | featecup | 21 SR RSN I FOR LK-19035-
41 HX00150000N CABLE CLIP 1 FOR LK-1903B-
42 SL4041091SC SCREW M4 L=10 4 FOR LK-1903B-
43 40151278 FINGER_GUARD_RIGHT 1 FOR LK-1903B-
44 40151279 FINGER_GUARD_LEFT 1 FOR LK-1903B-
I I - swaodogsssp | | |SCREWM4l=e | s FOR LK-19035-
46 WP0430800SC WASHER M4 3 FOR LK-1903B-
47 & 40146831 BUTTON_RISING_BAR 1 FOR LK-1903B-
48 MDP170B1102 NEEDLE DPX17#11-2 1 FOR LK-1903B-
49 HX00150000H CABLE CLIP 1 FOR LK-1903B-
50 EA9500B0100 CABLE BAND 6
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OPTION COMPONENTS (1)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 13518659 WORK CLAMP FOOT ASM. 1
2 * [13518600 WORK CLAMP FOOT (RIGH 1
3 * 113518709 WORK CLAMP FOOT (LEF 1
4 13548557 WORK CLAMP FOOT ASM. 1
,,,,, 5| e fusasses | | |JWORKCLAwPFOoOT®uGH| i) | b
6 * [13548607 WORK CLAMP FOOT (LEF 1
7 13548151 CLOTH PRESSER FOOT AS 1
8 * [13548102 WORK CLAMR FOOT (RIGH 1
9 * 113548201 WORK CLAMR FOOT (LEF 1
I - weazest |l WORK CLAMPFOOTASM| 1| | | f
11 * 113542402 WORK CLAMP FOOT (RIGH 1
12 * 113542501 WORK CLAMP FOOT (LEF 1
13 13542964 PRESSER ASM. 1
14 * [13542915 WORK CLAMP FOOT (RIGH 1
sl e fumsasorz |l WORK CLAMPFOOT @BF| 1| | | b
16 13571955 WORK CLAMP FOOT ASM. 1
17 * 113571906 13571955 CLOTH PRESSER FOOT (RI 1]1.00
18 * 13572003 13571955 CLOTH PRESSER FOOT (LI 1| 1.00
19 13561360 WORK CLAMP FOOT ASM. 1
o) L fueetss2 L WORK CLAMPFOOTASM.| 1} | b
21 * 113561303 CLOTH PRESSER FOOT (RI 1
22 * 113562509 PRESSER FOOT SLIDING PI 1
23 * |SS1110640TP SCREW 11/64-40 L=5.5 1
24 * |13561451 WORK CLAMP FOOT ASM. 1
sl e fussemoz |\ feompresseRroor@l tf | b
26 * [13562608 PRESSER FOOT SLIDING PI 1
27 * |SS1110640TP SCREW 11/64-40 1.=5.5 1
28 14116107 FEED PLATE A 1
29 14116404 FEED PLATE D 1
I — auesos || [FEEDPLATEC | o
31 13548003 FEED PLATE 1
32 13554506 FEED PLATE 1
33 14116602 FEED PLATE F 1
34 14116206 FEED PLATE B 1
I - iesos |\ [FEEDPLATEE | oo
36 14116701 FEED PLATE G 1
37 13533104 26224204 FINGER GUARD 1[1.00
38 13548300 FINGER GUARD 1
39 13573407 FINGER GUARD 1
I — 120000 |k |FINGERGUARD | oo
41 SM8040302TP SETSCREW 1
42| Yo B2426280000 NEEDLE HOLE GUIDE 1
43| Yo B242628000B NEEDLE HOLE GUIDE B 1
44 Y 14109607 NEEDLE HOLE GUIDE 1
45| | |paasezsacoo | | INEEDLEHOLEGUDE | 4 EEUR R SO A
46( D2426MMCKO00 NEEDLE HOLE GUIDE 1
47 14103253 INNER HOOK PRESSER AS} 1
48 14103352 INNER HOOK PRESSER AS} 1
49 14103659 SHUTTLE RACE RING ASM 1
L] .| BISIT2ZODAD | | [SHUTTLERACERNGAsM| il | f ol
51 14120109 FEED PLATE BLANK A 1
52 14120208 FEED PLATE BLANK B 1
53 14120505 FEED PLATE BLANK C 1
54 14120307 FEED PLATE BLANK D 1
I 120006 | | |FEEDPLATEBLANKE | oo
56 14121701 CLOTH PRESSER BLANK R 1
57 14121800 CLOTH PRESSER BLANK L 1
58 14121909 CLOTH PRESSER BLANK R 1
59 14122006 CLOTH PRESSER BLANK L 1
60 14121263 WORK CLAMP FOOT ASM. 1
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OPTION COMPONENTS (1)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
61 * 14121255 WORK CLAMP FOOT ASM. 1
62 * (14121354 WORK CLAMP FOOT ASM. 1
63 *  |WS0451040KP SPRING WASHER 4.5X8.5X1 2
64 * |SS7110710SP SCREW 11/64-40 L=7 2
I aiesoo |\ [FEEDPLATEM | oo
66 14116909 FEED PLATE I 1
67 13554803 FEED PLATE 1
68 14137608 WORK CLAMP FOOT A (LE 1
69 14137509 WORK CLAMP FOOT A (RI 1
I — 135305 || |FINGERGUARD | oo
71 SM8040302TP SETSCREW 1
72 14137806 CLOTH PRESSER FOOT B ! 1
73 14137707 CLOTH PRESSER LOWER F 1
74 14138002 CLOTH PRESSER LOWER F 1
B - wwtos || ferommpresssrrootsd i) | )b
76 40021851 WORK CLAMP BLANK RIG] 1
77 40021853 WORK CLAMP BLANK RIG] 1
78 40021852 WORK CLAMP BLANK LEF 1
79 40021854 WORK CLAMP BLANK LEF 1
CC] I awoo2sss |\ feeppateacociza®| 1l |
81 40021856 FEED PLATE B(NO GIZA/N 1
82 40021857 FEED PLATE C(NO GIZA/S 1
83 40021858 FEED PLATE D(GIZA/PLA1 1
84 40021859 FEED PLATE E(GIZA/NO P 1
sl swo287s || |FEEDPLATED9-4 | o
86 40021876 FEED PLATE 12 1
87 40021879 FEED PLATE 10 1
88 40021882 FEED PLATE 14 1
89 40021870 WORK CLAMP FOOT BLA?! 1
ool | swozstz || |workctawproorpe-l| il 0
91 40021869 WORK CLAMP FOOT BLA! 1
92 40021871 WORK CLAMP FOOT D9-1 1
93 40021874 WORK CLAMP FOOT 12 (R 1
94 40021877 WORK CLAMP FOOT 10 (R 1
B - swozss0 L WORK CLAMPFOOT14®| 1| | | f
96 40021875 WORK CLAMP FOOT 12 (L 1
97 40021878 WORK CLAMP FOOT 10 (L 1
98 40021881 WORK CLAMP FOOT 14 (L 1
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OPTION COMPONENTS (2) (FOR LK-1902B,LK-1903B)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 13545660 WORK CLAMP FOOT ASM. 1 FOR LK-1902B
2 13547161 WORK CLAMP FOOT ASM. 1 FOR LK-1902B
3 13545504 FEED PLATE 1 FOR LK-1902B
4 13545801 FEED PLATE 1 FOR LK-1902B
,,,,, 5| | fussaros |\ feeoeate o\ o) )b [FORLK-10028_
6 13546700 CLOTH PRESSER PLATE 1 FOR LK-1902B
7 13548706 CLOTH PRESSER LOWER F 1 FOR LK-1902B
8| MAZ15701000 GUIDE 1 FOR LK-1903B
9 MAZ15702000 PRESSURE PLATE 1 FOR LK-1903B
I MAZISTOTOBB | | [LARGECLAWPJAWLEVEH 1l | L FOR LK-19035
11 * [MAZ157070AB |MAZ157070BB LARGE CLAMP JAW LEVEF 1]1.00
12] ¥¢ * [MAZ15709000 SPRING (RIGHT) 1
13 * |SS7090410SP SCREW 9/64-40 1.=3.5 1
14 MAZ157080BB LARGE CLAMP JAW LEVEF 1 FOR LK-1903B
15| | % |MAZIST080AB |MAZ1STOSOBB | |LARGECLAMPJAWLEVEH| tlveol N 0
16| Y¢ *  |MAZ15710000 SPRING (LEFT) 1
17 * |SS7090410SP SCREW 9/64-40 L.=3.5 1
18] ¢ 14149603 GUIDE 1 FOR LK-1903B
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OPTION COMPONENTS (3) (FOR LK-1903B SHANK BUTTON)

R_
N C-|Le- p ep.
0| ons | vel arts No. |Replacement | Supply Code Parts name Qty 0- Status Spec Remarks
TY
1 14146054 PICK-UP DEVICE COMPL. 1
2 * [SS7110740TP SCREW 11/64-40 L=7 2
3 * |MAZ16012000 LEVER SPRING HOOK 1
4 *  |MAZ16013000 BUTTON SUPPORT LEVER 1
,,,,, 5| | fuamezos || [PICKSUPFOOTINSTALLMN 1) | b
6 * (14146104 PICK-UP INSTALLING BASI 1
7 * 14141402 INSTALLING SHAFT 1
8 * [RE0700000K0 E-RING 7 2
9 *  |MAZ15515000 SLIDE BLOCK 1
ot e famesr | IPRESSERPLATE | oo
11 *  |MAZ16014000 BUTTON SUPPORT RELEA! 1
12 * |SS7110740TP SCREW 11/64-40 L=7 1
13 * [MAZ16011000 BUTTON SUPPORT LEVER 1
14 * [SS7110740TP SCREW 11/64-40 L=7 1
15|k wazieoosooo | | [BUTTONCLAVPBASE | 4 EEUR R SO A
16 * |SS6111052TP SCREW 1
17 * | WP0482086SD WASHER 4.8X11.5X2 1
18 * [MAZ16005000 BUTTON CLAMP BASE 1
19 * |SS7090510SP SCREW 9/64-40 1.=4.6 1
20| |+ [csoesosuise | | |THRUSTCOLLARD=6ssV| i) | | b
21 * |SS8110410TP SCREW 11/64-40 1.=3.5 1
22 *  |MAZ16010000 BUTTON SUPPORT LEVER 1
23 *  |MAZ160090A0 BUTTON SUPPORT RUBBE 1
24 * [MAZ16009000 BUTTON SUPPORT RUBBE 1
25| | [B2dosszeon0 | | [SHANKBUTTONHOLDINC| i) ) b
26 * [SS7110740TP SCREW 11/64-40 L=7 1
27 *  |MAZ16002000 FEED PLATE 1
28 *  |MAZ1600300A FEED PLATE A 1
29 * |SS6110480SP SCREW 11/64-40 L=4.3 1
3o | ox fssorotose [ f o dseREWI/ed401=9.5 | o1 ||
31 *  |WP0482086SD WASHER 4.8X11.5X2 1
32 *  [WP0501016SD WASHER 5X10.5X1 2
33 *  |MAZ15514000 SUPPORT PLATE 1
34 * 113540901 STATIONING BLOCK SHAF 1
5| | [pasaszopoo | | [SNAPRINGFORCONNEC| i) | b
36 * |NS6150310SP NUT 15/64-28 1
37 * |SS9110460CP SCREW 11/64-40 L.=4 2
38 * [SS9621413SP SCREW 3/16-32 L.=13.5 2
39 *  |MAZ16022000 BUTTON CLAMP SUPPORT 1
40 | |mazieozsooo | | [BUTTONCLAWPSUPPORT| 1| | bl
41 D1401IM1YCOA NEEDLE BAR 1
42 MAZ160170A0 WIPER ASM. 1
43 13810908 MOVING PLATE LINK A 1
44 SS6090612TP SCREW 9/64-40 1.=6 2
I . - MAZI6015000 | | [BUTTONSUPPORTLINK | il f o f |
46 SD0640321TP HINGE SCREW D=6.35 H=3. 1
47 & MAZ16021000 NEEDLE HOLE GUIDE 1
48| Yo MTQ300B1400 NEEDLE TQX3 #14 1
49 14148209 BUSHING 1
s ] 40010103 | | |CONNECTINGLNK | 1 R N IS
51 SL6040892TN BOLT 2
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AstottherphroRahanged, refevdp (the corresponding Rev.No.

When previous parts(Obsoleted part)and new parts(Added parts)are
not interchangeable with each other:

In this case,even obsoleted parts(D.)can be ordered with the
obsoleted part number,so select the parts with changed dates and
place your orders.

ZEEPIE, 5ZZRev.NoRZE BB f2E L,
D ERMEDTETVWERB DB EIF AIRENRmEBECH,TFL CEFT,

No.1653-(4] - -Rev.No.

*A:Added partsiBfilERs/D:Obsoleted partsl|BRERSR/E:ErratumET 1IE

( [Rev. Page Ref. Parts No. Rev. Page Ref. Parts No.
* No. | B No. oh B ¥ No. | BH |No. mh B
D| 03 | 40| 33 |401-46844 Al 04 | 40| 33 [401-63512
Al 04 | 40| 49 |401-63455
Al 04 | 40| 50 |BT-0600401-EO
Al 04 | 40| 51 |HX-0031400-0D
D| 03 | 44 11401-46848 Al 04 | 44 11401-62729
D| 03 | 44 2 1401-53236 Al 04 | 44 2 1401-62730
D| 03 | 44 3 1401-46807 Al 04 | 44 3 1401-62660
D| 03 | 44 4 | S5-8060210-TP Al 04 | 44 4 155-1060210-TP
D| 03 | 44 6 |401-46813 Al 04 | 44 6 | 401-62659
D| 03 | 44 91401-46816
D| 03 | 44] 10|401-46817 A1 04 | 44| 10]401-62687
D| 03 | 44| 11]|401-53233 Al 04 | 44| 11]|401-62688
D| 03 | 44| 12 ]401-46821 Al 04 | 44 9 1401-62664
Al 04 | 44| 12| WP-0510516-SD
D| 03 | 44| 13 |SM-6850802-TN
D| 03 | 44| 14 |401-46845
D| 03 | 44| 30|401-46849 Al 04 | 44| 30[401-62731
D| 03 | 44| 31|401-53222 A 04 | 44| 31|401-62732
D| 03 | 44| 32 [401-46822 Al 04 | 44| 32 |401-62664
D| 03 | 44| 51|401-52556 Al 04 | 44| 51|401-62665
D| 03 | 44| 52 |401-52555 A| 04 | 44| 52 |401-63515
D| 03 | 44| 54 |401-46818 Al 04 | 44| 54 |401-58171
D| 03 | 44| 56 |401-46814 Al 04 | 44| 56 |401-58169
D| 03 | 44| 58 |401-53194 Al 04 | 44| 13]|401-57670
D| 03 | 44| 60 |PA-1000401-A0 Al 04 | 44| 58 |PA-1000402-A0
A| 04 | 44| 59 |BT-0400251-EB
Al 04 | 44| 60 |BT-0600401-EO
D| 03 | 46 1]401-46852 Al 04 | 46 1]401-63528
D| 03 | 4| 14[401-46811 Al 04 | 46| 14 |401-63514
Al 04 | 46| 20 |WP-0370316-SD
D| 03 | 48 1| PJ-0325260-01 Al 04 | 48 1| PJ-0252000-04
D| 03 | 48 2 | 400-03560 Al 04 | 48 2 1401-63610
D| 03 | 48 3 | PJ-3080652-02 Al 04 | 48 3 | PJ-3080852-02
D| 03 | 48 4 |1 PV-1202050-00 Al 04 | 48 4 |1 PV-1202060-00
D| 03 | 48 5 | PJ-3080600-03 Al 04 | 48 5 | PJ-3080800-03
(D] 03 | 48 8 | F1012-003-0A0
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LIST FOR INFORMATION OF CHANGE (1)

R_

No. (?n; ]\ﬁ}i Parts No. |Replacement | Supply Code Parts name Qty Z)p_' Status Spec Remarks
TY

3-04| 31
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
10108009 6 16 || 13545504 72 3 || 13889407 66 6
10502300 2 46 || 13545660 72 1| 14101208 40 17
11072402 2 27 1| 13545801 72 4 || 14103253 12 45
11155108 30 31 || 13546700 72 6 || 14103253 68 47
11155207 30 32 || 13547005 72 5[] 14103352 12 46
11158300 30 8 || 13547161 72 2 || 14103352 42 8
11158409 30 9 || 13548003 68 31 || 14103352 46 10
11158516 30 12 ]| 13548102 22 63 || 14103352 50 18
11158607 30 10 ]| 13548102 68 8 || 14103352 56 18
11159001 30 15 || 13548151 68 71| 14103352 68 48
12258000 42 37 || 13548201 22 64 || 14103659 12 47
13508700 2 16 || 13548201 68 9 || 14103659 46 15
13508700 56 44 1| 13548300 20 59 || 14103659 68 49
13509807 2 53 || 13548300 68 38 || 14103907 12 27
13518501 20 54 [ 13548508 68 5 || 14104004 12 25
13518600 22 61 || 13548557 68 4 || 14104400 10 32
13518600 68 2 || 13548607 68 14105407 20 53
13518659 68 1 || 13548706 72 7 14109607 18 23
13518709 22 62 || 13554506 68 32 || 14109607 46 27
13518709 68 3 || 13554803 20 31 || 14109607 68 44
13529607 12 34 || 13554803 70 67 || 14113450 2 24
13533104 68 37 || 13561303 68 21 || 14113468 2 23
13540604 42 48 ]| 13561352 68 20 || 14115554 26 20
13540901 52 13 ]| 13561360 68 19 ]| 14116107 20 29
13540901 58 13 ]| 13561402 68 25 || 14116107 68 28
13540901 74 34 || 13561451 68 24 || 14116206 20 30
13541107 44 25 1| 13562509 68 22 || 14116206 68 34
13541404 44 7] 13562608 68 26 || 14116305 68 30
13541503 44 38 || 13571906 40 37 || 14116404 20 33
13541602 44 45 1| 13571906 68 17 ]| 14116404 68 29
13542402 68 11 1] 13571955 68 16 || 14116503 40 25
13542451 68 10 ]| 13572003 40 38 || 14116503 68 35
13542501 68 12 ]| 13572003 68 18 || 14116602 68 33
13542915 22 65 || 13573407 40 27 || 14116701 68 36
13542915 68 14 ]| 13573407 68 39 || 14116800 20 32
13542964 68 13 ]| 13705108 2 39 || 14116800 70 65
13543012 22 66 || 13786306 46 71 14116909 40 26
13543012 68 15 ]| 13810908 4 43 || 14116909 70 66
13543715 46 50 || 13811906 52 58 || 14118053 30 2
13543806 46 54 || 13811906 58 46 || 14118152 30 4
13543905 46 59 || 13812003 52 57 || 14118251 30

13544051 46 43 ]| 13812003 58 45 || 14120000 68 40
13544465 46 47 1| 13812102 12 54 || 14120109 68 51
13544614 46 49 || 13812102 40 33 || 14120208 68 52
13544705 48 61 || 13817754 30 14 ]| 14120307 68 54
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
14120406 68 55 || 14146302 58 8 || 26037200 40 5
14120505 68 53 || 14146401 52 14 1| 26204008 20 51
14121255 70 61 || 14146401 58 14 1| 26204107 20 52
14121263 68 60 || 14146401 4 10 ]| 26211904 2 33
14121354 70 62 || 14146708 66 19 ]| 26218008 10 36
14121701 68 56 || 14146757 66 15 ]| 26218602 16 31
14121800 68 57 || 14146807 66 18 ] 26221101 2 17
14121909 68 58 || 14146906 52 56 || 26221101 56 45
14122006 68 59 || 14146906 58 44 1| 26221200 4 83
14135305 70 70 || 14148209 4 49 || 26222703 20 12
14137509 70 69 || 14148407 42 38 || 26223305 20 14
14137608 70 68 || 14148407 52 3] 26223503 20 21
14137707 70 73 || 14148407 58 3 || 26224105 20 55
14137806 70 72 || 14148803 66 24 || 26224204 20 58
14137905 70 75 || 14148852 66 21 || 26224808 20 43
14138002 70 74 || 14148902 66 29 || 26224808 46 57
14140206 44 35 || 14148951 66 27 || 26226209 10 13
14140255 44 6 || 14149009 52 19 1] 26229302 46 42
14140354 44 18 || 14149058 52 15 ]| 26260109 4 62
14140552 44 26 || 14149108 52 25 || 26260208 4 63
14140750 44 33 || 14149157 52 21 || 26260307 4 69
14140909 44 22 ]| 14149603 72 18 ]| 26260505 4 73
14141055 44 13 ]| 16121907 64 25 || 26260604 4 75
14141105 44 15 ]| 17007402 30 11 1] 26260703 4 7
14141204 44 31 || 17848458 66 11 ]| 26260802 2 59
14141402 44 19 1| 22901409 4 81 || 26260901 4 64
14141402 52 36 || 22901805 2 47 1| 26261008 4 65
14141402 58 24 1| 22902506 2 11 1] 26261107 4 66
14141402 74 7] 22920508 2 37 || 26261206 4 72
14141501 44 36 || 22921506 16 30 || 26261305 4 70
14141758 42 32 || 22921605 16 40 || 26261503 4 78
14142103 42 46 || 22928808 16 29 || 26261602 4 60
14143002 46 13 ]| 22928808 52 54 || 26261701 4 61
14145106 52 1 || 22928808 58 42 1| 26500306 8 61
14145106 58 11} 22932800 40 2 || 26501502 20 9
14145650 52 5 || 22933105 40 23 || 26501858 12 24
14145858 52 4 || 22933204 40 24 || 40004254 10 5
14146054 74 1| 23517501 18 44 1| 40005390 36 15
14146104 52 6 || 23517600 18 45 ]| 40005390 38 8
14146104 58 6 || 23517709 18 46 || 40005712 46 12
14146104 74 6 || 23517808 18 47 1| 40005728 38 15
14146203 52 71 23630007 12 33 || 40005728 42 2
14146203 58 7] 23638109 26 8 || 40005732 26 3
14146203 74 5 || 23638208 26 10 ]| 40005732 38 20
14146302 52 8 || 23638406 26 11 ]| 40005734 26 12
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
40006323 40 13 ]| 40006840 14 64 || 40010478 16 39
40006475 2 1 || 40006912 38 16 ]| 40010479 16 8
40006478 2 3 || 40006912 42 31 || 40010482 16 11
40006481 2 10 ]| 40006913 42 35 || 40010486 16 15
40006484 40 3 || 40006914 42 44 1| 40010487 16 17
40006485 66 5 || 40006935 44 1 || 40010489 16 22
40006487 2 7 || 40006935 52 2 || 40010490 16 20
40006488 2 8 || 40006935 58 2 || 40010492 16 12
40006495 26 6 || 40006937 50 50 || 40010495 16 13
40006495 38 18 || 40006937 56 26 || 40010497 16 21
40006496 26 7 || 40008693 10 27 || 40010498 16 23
40006497 26 9 || 40009290 2 21 || 40010500 16 25
40006515 6 55 || 40009860 50 53 || 40010503 16 27
40006516 6 44 1| 40009860 56 29 || 40010504 16 28
40006525 42 39 || 40010103 4 50 || 40010508 16 32
40006525 46 3 || 40010404 2 5[ 40010509 16 44
40006525 50 54 [ 40010405 2 13 ]| 40010510 16 33
40006525 56 30 || 40010414 2 31 || 40010511 16 34
40006575 12 37 || 40010417 6 3 [ 40010512 16 35
40006577 12 28 || 40010424 6 21 || 40010513 16 36
40006578 12 15 ]| 40010424 50 3 [ 40010514 16 37
40006617 16 5 || 40010424 56 3 || 40010515 16 38
40006622 16 26 || 40010425 6 22 || 40010521 16 41
40006625 16 4 || 40010425 50 40010522 16 42
40006661 10 8 || 40010425 56 4 || 40010523 16 43
40006665 10 20 ]| 40010426 6 23 || 40010525 18 12
40006666 10 14 ]| 40010426 50 5 [| 40010526 18 16
40006671 10 24 1| 40010426 56 5[ 40010527 24 25
40006678 10 46 || 40010439 8 65 || 40010536 20 7
40006712 18 6 || 40010440 8 66 || 40010570 22 71
40006716 10 9 || 40010443 10 16 || 40010571 2 35
40006716 18 9 || 40010450 10 31 || 40010574 6 50
40006717 18 11 ]| 40010451 10 37 || 40010575 12 13
40006737 20 24 1| 40010455 10 39 || 40010589 62 9
40006738 20 17 ]| 40010457 10 40 || 40010590 24 10
40006739 20 25 ]| 40010458 10 41 ]| 40010879 12 52
40006740 20 22 1| 40010460 10 34 || 40011152 24 27
40006761 24 22 1| 40010464 12 6 || 40011152 62 23
40006762 62 3 || 40010467 12 71| 40011511 12 51
40006765 62 4 || 40010469 12 8 || 40011512 12 48
40006776 24 29 || 40010470 6 38 || 40011949 42 3
40006776 62 25 1| 40010470 14 71 || 40011949 50 17
40006780 24 11]] 40010471 12 18 ]| 40011949 56 17
40006781 62 12 ]| 40010475 12 57 || 40012127 12 2
40006836 14 65 || 40010477 16 6 || 40012815 24 19
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
40012815 62 19 || 40033635 66 12 ]| 40105465 32 15
40013721 12 4 || 40036110 40 12 ]| 40105465 38 26
40013967 16 45 ]| 40039013 20 41 ]| 40110812 8 64
40014963 12 49 || 40040256 10 6 || 40110813 8 67
40014965 14 68 || 40040256 18 4 || 40110825 6 7
40015800 24 5 || 40042134 36 71 40110827 12 59
40015800 62 5 || 40048536 40 1| 40110830 12 10
40016194 40 32 || 40051987 40 4 (| 40110841 6 25
40016195 40 11 ]| 40052810 66 71 40110841 50 7
40017202 10 42 1| 40076232 24 16 || 40110841 56 7
40021851 70 76 || 40076233 24 3| 40110842 6 26
40021852 70 78 || 40076236 24 12 ]| 40110842 50 8
40021853 70 77 || 40076237 24 40110842 56 8
40021854 70 79 || 40076238 24 4 (| 40110844 40 22
40021855 70 80 || 40076239 24 14 ]| 40110846 14 66
40021856 70 81 || 40083882 10 26 || 40110846 42 9
40021857 70 82 ]| 40083883 20 36 || 40110846 46 16
40021858 70 83 || 40083884 20 48 || 40110846 50 19
40021859 70 84 || 40083885 20 45 || 40110846 56 19
40021869 70 91 || 40085784 28 2 || 40110856 12 38
40021870 70 89 || 40085785 28 3 40111214 32 17
40021871 70 92 || 40085786 28 4 (| 40111214 38 14
40021872 70 90 || 40085787 28 5[ 40112990 6 6
40021873 70 85 || 40085788 28 6 || 40112993 6 11
40021874 70 93 || 40085789 28 71 40112994 12 11
40021875 70 96 || 40085790 28 8 || 40112995 14 67
40021876 70 86 || 40085791 28 9 || 40112995 46 17
40021877 70 94 || 40085792 28 10 ]| 40113427 36 10
40021878 70 97 || 40085793 28 11 ]| 40113427 38 11
40021879 70 87 || 40085794 28 12 ]| 40114136 32 49
40021880 70 95 || 40085795 28 13 ]| 40114373 32 53
40021881 70 98 || 40085796 28 16 || 40114373 38 28
40021882 70 88 || 40089365 12 19 ]| 40114375 32 54
40023371 36 16 || 40089982 46 51 || 40114375 38 29
40023371 38 9 || 40090010 46 52 || 40114398 32 16
40023635 60 20 || 40090011 46 46 || 40115874 32 7
40023831 10 11 ]| 40090012 46 41 ]| 40115876 32 9
40026818 6 14 ]| 40090058 6 47 || 40115877 32 10
40030828 2 29 || 40096325 28 14 ]| 40115878 32 11
40030939 6 12 ]| 40096326 28 17 ]| 40115879 32 12
40030942 24 17 ]| 40096327 28 19 ]| 40136292 6 39
40030942 62 17 1] 40096354 28 1 || 40136293 6 41
40030943 24 15 ]| 40102261 2 45 ]| 40137360 32 13
40033047 50 51 || 40103154 22 68 || 40137360 38 1
40033047 56 27 ]| 40103155 22 67 || 40137370 26 16
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
40137370 38 21 ]| 40142697 56 12 ]| 40142807 56 15
40138137 6 37 || 40142701 6 29 || 40142812 4 79
40138137 38 13 ]| 40142701 50 11 ]| 40143093 30 1
40139091 64 8 || 40142701 56 11 ]| 40143988 32 36
40139176 20 1] 40142704 8 68 || 40143989 32 48
40139176 38 22 ]| 40142705 6 48 || 40143990 32 8
40139177 20 5 || 40142706 6 49 || 40144258 4 85
40139177 38 23 || 40142719 12 35 || 40144511 34 62
40139178 10 11| 40142720 18 18 || 40144696 6 42
40139178 38 24 1| 40142720 42 10 || 40144697 6 40
40139179 24 30 || 40142720 46 18 || 40144886 38 34
40139179 38 25 || 40142721 18 19 1] 40145901 32 35
40139179 62 26 || 40142721 46 19 1] 40145901 38 27
40141487 32 52 || 40142722 18 20 || 40146292 36 18
40141487 38 12 ]| 40142723 50 20 || 40146292 38 33
40141488 32 50 || 40142724 50 21 || 40146295 32 51
40141488 38 5 || 40142725 18 26 || 40146295 38 6
40142267 32 46 || 40142725 42 14 ]| 40146296 36

40142267 38 2 || 40142725 46 29 || 40146296 38 4
40142272 36 1| 40142725 50 29 || 40146806 60 5
40142272 38 3 || 40142728 18 1| 40146809 60 25
40142273 16 1| 40142729 20 3| 40146812 58 9
40142273 38 17]] 40142731 20 11 ]| 40146824 60 26
40142663 32 1| 40142733 20 19 ]| 40146825 60 27
40142664 32 2 || 40142734 20 39 || 40146826 60 22
40142665 32 3 || 40142735 20 27 || 40146827 60 19
40142674 2 15 ]| 40142736 20 42 ]| 40146828 58 39
40142675 2 20 || 40142737 24 1| 40146831 58 37
40142677 2 18 || 40142738 62 21 || 40146831 66 47
40142677 56 42 1| 40142739 24 26 || 40146832 56 40
40142678 6 11| 40142739 62 22 || 40146833 56 41
40142681 6 57 || 40142740 2 56 || 40146835 56 47
40142685 6 2 || 40142747 26 5[] 40146836 62 11
40142686 6 4 || 40142747 38 19 ]| 40146837 62 15
40142687 12 55 || 40142773 4 71 || 40146838 62 10
40142688 12 56 || 40142785 50 1| 40146839 64 12
40142689 6 19 || 40142785 56 1| 40146850 58 4
40142691 6 20 || 40142786 50 10 ]| 40146853 56 34
40142691 50 2 || 40142786 56 10 ]| 40150131 32 43
40142691 56 2 || 40142787 50 13 ]| 40151278 66 43
40142692 6 28 || 40142787 56 13 ]| 40151279 66 44
40142693 6 31 || 40142790 50 14 1| 40152920 32 14
40142696 6 32 || 40142790 56 14 ]| 40152920 38 35
40142697 6 30 || 40142806 6 33 || 40152933 36 17
40142697 50 12 || 40142807 50 15 || 40152933 38 32
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
40153140 32 4 || B1111210D00 40 28 || B2418280000 50 34
40153141 32 5 || B1114581000 46 1 || B2418280000 60 40
40153142 32 6 (| B1129210000 2 41 || B24212800A0 18 41
40153194 38 39 || B1144210000 8 60 || B24212800A0 42 29
40153195 38 40 || B1212210D00 6 59 || B24212800A0 46 39
40153195 60 14 || B1411552000 8 69 || B24212800A0 50 33
40153196 38 37 || B1414232000 20 15 || B24212800A0 60 34
40153196 64 13 || B141423200A 20 46 || B2423280000 60 7
40153197 38 38 || B141423200B 20 47 1| B242328000A 18 37
40153197 64 14 || B1657506E00 42 47 || B242328000A 42 25
40153212 56 36 || B1806210D00 14 70 || B242328000A 46 21
40153213 56 37 || B1815210000 12 43 || B242328000A 50 23
40153214 66 34 || B1816280000 46 45 || B242328000A 60 35
40153215 66 35 || B1817210DAD 68 50 || B242328000B 18 38
40153216 66 33 || B1820210D00 12 20 || B242328000B 42 26
40153218 58 51 || B1821210D00 12 21 || B242328000B 46 22
40153218 66 39 || B1822215P00 12 22 || B242328000B 50 24
40153219 58 52 || B1828210DAA 14 69 || B242328000B 60 36
40153234 58 54 || B18289800BB 12 53 || B242328000C 18 36
40153235 58 53 || B185351200E 50 48 || B242328000C 42 24
40153246 64 22 || B185351200E 56 24 || B242328000C 46 20
40153248 64 23 || B2406372000 74 25 || B242328000C 50 25
40156963 56 48 || B24142800A0 18 32 || B242328000C 60 37
40157670 60 13 || B24142800A0 42 20 || B242328000D 18 39
40158169 60 56 || B24142800A0 46 35 || B242328000D 42 27
40158171 60 54 || B24142800A0 50 37 || B242328000D 46 23
40162659 60 6 || B24142800A0 60 43 || B242328000D 50 26
40162660 60 3 || B24152800A0 18 31 || B242328000D 60 38
40162662 60 9 || B24152800A0 42 19 || B242328000E 18 40
40162664 60 32 || B24152800A0 46 34 || B242328000E 42 28
40162665 60 51 || B24152800A0 50 36 || B242328000E 46 24
40162687 60 10 || B24152800A0 60 42 || B242328000E 50 27
40162688 60 11 ]| B2416280000 18 30 || B242328000E 60 39
40162729 60 1 || B2416280000 42 18 || B2424280000 18 27
40162730 60 2 || B2416280000 46 33 || B2424280000 42 15
40162731 60 30 || B2416280000 50 35 || B2424280000 46 30
40162732 60 31 || B2416280000 60 41 || B2424280000 50 32
40163455 56 49 || B2417280000 18 21 || B2424280000 60 33
40163512 56 33 || B2417280000 42 11 ]| B2426280000 18 22
40163514 62 14 || B2417280000 46 25 || B2426280000 42 12
40163515 60 52 || B2417280000 50 38 || B2426280000 46 26
40163528 62 1 || B2417280000 60 44 1| B2426280000 68 42
40163610 64 2 || B2418280000 18 29 || B242628000B 68 43
A123050000A 8 63 || B2418280000 42 17 1] B2509704000 20 18
A4078009000 14 75 || B2418280000 46 32 || B2548372000 52 37
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NUMERICAL INDEX OF PARTS

PART NO PAGE REF NO. || PART NO PAGE REF NO. || PART NO PAGE REF NO.
B2548372000 58 25 || D2511232D00 44 17 1| HNO0149000A 36 22
B2549280000 46 56 || D2512232D00 44 16 || FHN002460000 36 19
B2549372000 52 38 || D2515232D00 44 23 || HN002840000 36 21
B2549372000 58 26 || D2520232DA0 44 28 || HX001500008 14 61
B2552372000 52 9 || D2521232DA0 44 29 || HX00150000D 12 1
B2553372000 52 39 || D2527232D00 44 42 || HX00150000F 66 40
B2553372000 58 27 || D2527232D00 52 55 || HX00150000H 66 49
B2560372000 52 40 || D2527232D00 58 43 || HX00150000K 26 17
B2560372000 58 28 || D2528232D00 44 43 || HX00150000N 66 41
B2619372000 50 47 || D2529232D00 44 44 1| HX00222000D 32 20
B2619372000 56 23 || D2545232D0A 44 10 || HX00292000A 32 21
B302745000B 42 49 || D2545232D0B 44 11 || HX00314000D 56 51
B3117352000 44 41 || D2545232D0C 44 12 | HX00339000M 32 22
B3126012000 2 25 || D2548232D00 52 49 1| KX000000260 32 19
B8101210AAB 30 6 || D2548232D00 58 5 [| KX000000320 32 18
B8105210AAA 30 7 || D2548232D00 74 35 || KX000000380 26 4
B81085550A0 30 27 1| D3130M1YC00 52 35 || M300451100A 32 60
B8153771000 30 16 || D3130M1YCO00 58 23 || M300451100A 36 4
B8202205000 40 20 || D7133555B00 2 26 || M8002430000 32 34
B9121012000 40 19 || D8113555B00 30 17 1| M90135900A0 36 13
B91212200A0 40 18 || D8204555D00 30 33 || M90175800A0 36 14
BT0400251EB 60 59 || E8760452500 32 45 1| M90175800A0 38 7
BT0400251EB 64 11 || EA9500B0100 12 14 1| MAO11532000 36 8
BT0600401E0 56 50 || EA9500B0100 26 14 || MAZ15502000 52 50
BT0600401E0 60 60 || EA9500B0100 32 44 1| MAZ15507000 52 16
BT0600401EB 64 21 || EA9500B0100 64 27 || MAZ15507000 66 22
BT0800501EB 64 18 || EA9500B0100 66 50 || MAZ15508000 52 22
BT1200801EF 64 24 || EA9500B0200 26 2 || MAZ15508000 66 28
CM100100001 4 82 || GAF01007000 6 18 || MAZ15509000 52 17
CM300100001 32 39 || GPF060600A0 30 19 || MAZ15509000 66 23
CM300100402 32 41 || GPF06080000 30 18 || MAZ15510000 52 23
CM300200001 4 80 || GPK570010B0 36 12 || MAZ15510000 66 31
CM300200002 2 43 || HA004250000 36 9 | MAZ15513000 52 10
CM300400602 32 40 || HA004250000 38 10 || MAZ15513000 58 10
CM600100101 32 42 1| HD00057000A 10 18 || MAZ15514000 52 11
CM600100101 36 23 || HD00057000A 38 31 || MAZ15514000 58 11
CQ200000000 12 31 || HD002230000 18 14 || MAZ15514000 74 33
CS0640811SP 74 20 || HD002230000 38 30 || MAZ15515000 52 12
D140IM1YCOA 74 41 || HF0013050P0 32 58 || MAZ15515000 58 12
D1405L7AMO0 6 51 || HF0013050P0 36 6 [| MAZ15515000 4 9
D1405L7AMO0 46 4 | HF003000200 32 59 || MAZ15516000 52 60
D2113555B00 64 10 || HF003000200 36 5 [| MAZ15516000 58 48
D2426282C00 18 24 || HK03461004A 42 33 || MAZ15601000 50 31
D2426282C00 68 45 || HK034640000 42 34 || MAZ15602000 52 51
D2426MMCKO00 68 46 || HN001490000 36 20 || MAZ15701000 72 8
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MAZ15702000 72 9 [| MDP500B1100 6 52 || RC0470611KP 10 44
MAZ157070AB 72 11 || MDP500B1102 40 31 || RC0470611KP 50 44
MAZ157070BB 72 10 || MDP500B1400 6 53 || RC0470611KP 56 21
MAZ157080AB 72 15 || MDP500B1400 42 1 || RC0560711KP 2 57
MAZ157080BB 72 14 || MDP500B1400 46 5 || RE0200000K0 24 7
MAZ15709000 72 12 || MDP500B1402 40 29 || RE0200000K0 62 7
MAZ15710000 72 16 || MDP500B1402 66 1 || RE0300000K0 6 34
MAZ15801000 50 30 [| MDP500B1602 66 2 || RE0300000KO0 12 23
MAZ158070AB 52 28 || MTQ300B1400 4 48 || RE0300000K0 50 16
MAZ158070AB 58 16 || MTSHJ100003 34 61 || RE0300000K0 56 16
MAZ158070BB 52 27 1| NM6030001SC 16 24 || RE0300000K0 60 21
MAZ158070BB 58 15 || NM6030003SC 24 2 || RE0400000K0 2 58
MAZ158080AB 52 32 || NM6040000SN 2 36 || RE0700000K0 44 20
MAZ158080AB 58 20 || NM6040001SP 10 7 || REO700000K0 52 47
MAZ158080BB 52 31 || NM6040001SP 18 5 || REO700000K0 58 35
MAZ158080BB 58 19 || NM6040003SC 16 18 || REO700000K0 4 8
MAZ15809000 52 29 || NM6050001SE 28 24 || RE0800000K0 6 17
MAZ15809000 58 17 1] NM6050001SP 10 22 || RE0900000K0 16 3
MAZ15810000 52 33 || NM6050001SP 18 8 || SB110002400 10 3
MAZ15810000 58 21 || NM6060001CP 10 30 || SB110002400 12 9
MAZ16002000 74 27 1| NM6060001SC 40 35 || SB3080010CA 12 39
MAZ1600300A 74 28 || NM6060003SC 10 43 || SB3080010CB 12 40
MAZ16004000 74 15 || NM60800025C 32 57 || SB3080010CC 12 41
MAZ16005000 74 18 || NM6080721SE 30 26 || SB3080010CD 12 42
MAZ16009000 74 24 || NM6120001SE 30 28 || SD0350156TP 24 32
MAZ160090A0 74 23 || NS6110310SP 2 28 || SD0350156TP 62 28
MAZ16010000 74 22 || NS6110530SP 44 14 1| SD0400266TP 24 8
MAZ16011000 74 13 || NS6120480SP 44 32 || SD0400266TP 62 8
MAZ16012000 74 3 || NS6150310SP 52 46 || SD0500091TP 18 42
MAZ16013000 74 4 | NS6150310SP 58 34 || SD0500091TP 42 30
MAZ16014000 74 11 ]| NS6150310SP 74 36 || SD0500091TP 46 40
MAZ16015000 74 45 || PA1000402A0 60 58 || SD0500091TP 50 40
MAZ160170A0 74 42 || PA1000601A0 60 16 || SD0500091TP 60 46
MAZ16021000 74 47 1| PD02010000B 42 6 || SD0500166TP 60 23
MAZ16022000 74 39 || PJ025200004 64 1 || SD0550181SP 52 42
MAZ16023000 74 40 || PJ046039001 60 18 || SD0550181SP 58 30
MDP170B1100 56 46 || PJ210006100 64 7 || SD0550271TP 44 30
MDP170B1102 66 48 || PJ301060003 64 26 || SD0550301SP 52 43
MDP170B1400 50 55 || PJ308080003 64 19 || SD05503015P 58 31
MDP170B1400 56 31 || PJ308085202 64 3 [| SD0600206TP 10 35
MDP170B1402 66 4 || PS0400142KH 8 62 || SD0600207TP 60 57
MDP170B2100 6 54 || PV120205000 38 36 || SD0600326TP 60 29
MDP170B2100 46 6 || PV120206000 64 4 || SD0640216TP 10 45
MDP170B2102 40 30 || PV1502060A0 64 6 || SD0640216TP 50 45
MDP170B2102 66 3 || RC0410415KP 42 43 || SD0640216TP 56 22
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SD0640321TP 74 46 || SM2360110TP 62 2 || SM6030800SP 56 35
SD0640391TP 52 41 || SM3030552TN 2 19 || SM6031602TP 60 17
SD0640391TP 58 29 || SM3030552TN 56 43 || SM6040502TP 12 3
SD0700406TP 10 23 || SM3061052TP 20 34 || SM6040602TP 16 14
SD0790606 TP 10 29 || SM3061052TP 46 14 1| SM6040650TP 2 40
SDO791276TP 50 49 || SM4020600SP 24 18 || SM6040650TP 12 36
SDO791276TP 56 25 || SM4020600SP 62 18 || SM6040650TP 14 63
SD0800327TP 10 21 ]| SM4021201S5C 26 13 || SM6040650TP 20 23
SD0800327TP 18 7 || SM4030455SP 12 29 || SM6040650TP 24 21
SD0800407TP 24 28 || SM4030601SN 2 44 1| SM6040650TP 62 29
SD0800407TP 62 24 || SM4030855SN 2 30 || SM6040802TP 10 17
SD1000406TP 10 33 || SM40406555P 40 6 || SM6040802TP 16 9
SD1201506TP 42 5 || SM40406555P 66 45 || SM6040802TP 18 13
SK3311601SE 30 34 || SM4040855S5P 10 47 || SM6040802TP 20 40
SK3311601SE 40 21 || SM40408555P 18 17 1| SM6040860TP 2 42
SK3382001SE 36 2 || SM4040855SP 26 21 || SM6041050TP 16 16
SK3412001SE 66 14 || SM4040855SP 40 7 || SM6041150TP 2 52
SK3512001SE 36 11 || SM4041055SP 2 12 || SM6041150TP 20 8
SL40306815C 42 7 || SM4041655SP 20 6 || SM6041150TP 66 9
SL4030881SC 32 38 || SM40420555P 20 37 || SM6041202TP 24 31
SL40308815C 42 36 || SM40508555P 2 6 || SM6041202TP 62 27
SL4031291SC 10 19 || SM4050855SP 26 15 || SM6051602TP 10 2
SL40406815C 16 46 || SM4051405S5E 28 23 || SM6060550TP 6 13
SL4040881SC 32 37 || SM4061255S5P 2 34 || SM6061202TP 44 4
SL4040881SF 26 19 || SM4061255SP 42 40 || SM6061202TP 66 13
SL4040891SC 12 60 || SM40612555P 46 2 || SM6061802TP 10 28
SL40408915C 14 62 || SM50305015C 20 28 || SM6061802TP 22 69
SL4041091SC 66 42 1| SM5040655SN 4 67 || SM6061802TP 42 42
SL40412815C 32 33 || SM50408555N 2 || SM6061802TP 50 56
SL4041291SC 18 15 || SM5040855SN 4 84 || SM6061802TP 56 32
SL40420915C 32 32 || SM50408555N 44 46 || SM6066002TN 40 34
SL6040892TN 2 14 || SM5040855SN 52 59 || SM6083002TN 40 9
SL6040892TN 42 50 [| SM50408555N 58 47 1| SM7030550TP 6 35
SL6040892TN 74 51 || SM6020250TP 56 39 || SM8030412TP 16 7
SL6052592TN 6 56 || SM6020350SP 24 13 || SM8030412TP 58 38
SLI082091SE 30 13 || SM6020350SP 62 13 || SM8040302TP 68 41
SM1030601SP 6 8 || SM6020450TP 24 23 || SM8040302TP 70 71
SM1040650TP 18 43 || SM6020450TP 62 16 || SM8040310SS 6 45
SM1040650TP 20 26 || SM6020460TP 12 44 || SM8040802TP 4 76
SM1040650TP 42 45 || SM6020460TP 56 38 || SM8050402TP 10 15
SM1040650TP 46 11 ]| SM6030500SN 42 41 || SM8050502TP 4 74
SM1040650TP 50 46 || SM6030500SN 46 8 || SM8050512TP 20 49
SM1040650TP 60 55 || SM6030500SN 50 43 || SM8050592TP 18 2
SM1040950TP 58 55 || SM6030500SN 56 20 || SM80506A2TP 6 43
SM2360110TP 24 20 || SM6030650TP 60 15 || SM80506A2TP 50 9
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SMB0506A2TP 56 9 [| SS7090410SP 18 28 || TA1250406R0 2 51
SM8060602TP 20 10 || SS7090410SP 42 16 || TA1470704R0 4 86
SM8060612TP 2 22 1| SS7090410SP 46 31 || TA1550902R0 2 54
SM8060612TP 12 12 ]| SS7090410SP 50 22 || TA2100904R0 2 55
SM8060612TP 20 20 || SS7090410SP 52 34 || TA2100904R0 4 87
SM8060612TP 46 53 || SS7090410SP 58 22 || WP0320500SC 24

SMB0606A2TP 16 47 1| SS7090410SP 60 49 || WP0320500SC 62 6
SM8060812TP 6 15 || SS7090410SP 66 30 || WP0370316SD 62 20
SM8060812TP 10 10 || SS7090410SP 72 17 1| WP0370316SD 66 37
SM8060812TP 12 17 ]| SS7090510SP 4 19 || WP0420516KH 60 28
SM8060812TP 18 10 || SS7090610SP 44 37 || WP0430800SC 32 47
SM8060812TP 20 16 || SS7110510SP 44 24 || WP0430800SC 66 46
SMB0608A2TP 6 58 || SS7110710SP 70 64 || WP0450801SD 16 10
SM8061010TP 12 16 || SS7110740TP 18 35 || WP0450801SD 40 8
SM8061050TP 14 72 || SS7110740TP 20 57 || WP0450801SD 66 10
SM8480652TP 6 10 || SS7110740TP 42 23 || WP0450801SP 10 49
SM8480652TP 14 74 || SS7110740TP 46 58 || WP0450801SP 18 3
SM8480662TP 20 4 || SS7T110740TP 50 41 || WP0450801SP 20 50
SM9061203SE 30 20 || SS7110740TP 60 47 || WP0450826SC 4 68
SM9061403CP 44 2 || SS7110740TP 74 26 || WP0450846SP 18 34
SM9082023SE 30 23 || SS7120910TP 46 48 || WP0450846SP 42 22
SS1060210TP 18 25 || SS7151210SP 46 55 || WP0450846SP 46 37
SS1060210TP 42 13 || SS8080310TP 20 60 || WP0450846SP 50 28
SS1060210TP 46 28 || SS8110410TP 74 21 || WP0450846SP 60 50
SS1060210TP 50 39 || SS8150510TP 20 44 || WP0451026SH 60 24
SS1060210TP 60 53 || SS8150822TP 46 44 || WP0482086SD 4 31
SS1110640TP 44 27 1| SS9090813TP 66 36 || WP0501016SD 44 40
SS1110640TP 68 27 1| SS9110460CP 44 39 || WP0501016SD 52 53
552060310SP 52 26 || SS9110460CP 52 45 || WP0501016SD 58 41
SS2060310SP 66 32 || SS9110460CP 58 33 || WP0501016SD 4 32
S52110930SP 20 56 || SS9110460CP 74 37 || WP0510516SD 60 12
SS5060310SP 50 52 || SS9110543CP 52 52 || WP0531001SC 28 22
SS5060310SP 56 28 || SS9110543CP 58 40 || WP0612516SD 44 9
SS6080340SP 66 38 || SS9110920CP 44 21 || WP0612516SD 54 62
556090612TP 74 44 1| SS9111010SP 4 30 || WP0612516SD 58 50
SS6090670TP 6 46 || SS9151120CP 44 8 || WP0621016SD 20 35
556110430TP 18 33 || SS9151120CP 54 61 || WP0621016SD 22 70
SS6110430TP 42 21 ]| SS9151120CP 58 49 || WP0621016SD 46 9
556110430TP 46 36 || SS9621413SP 52 44 1| WP0651056SH 42 4
SS6110430TP 50 42 1| SS9621413SP 58 32 || WP0651646S5C 40 36
556110430TP 60 48 || SS9621413SP 4 38 || WP0671016SE 30 21
SS6110480SP 74 29 || ST9053511SR 30 3 [| WP0820516SP 6 24
SS6111052TP 74 16 || TA0750704R0 2 48 || WP0820516SP 50

S56120940SP 46 60 || TA0850604R0 2 49 || WP0820516SP 56 6
SS6121212TP 12 50 || TA1050504R0 2 50 || WP08520865C 32 55
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WP0871602SE 30 24
WP1302501SE 30 29
WP1612616SE 28 15
WS0451040KP 70 63
WS0510002KN 28 21
WS0610002KN 40 10
WS0621210KR 30 22
WS0820002KR 32 56
WS0861410KR 30 25
WS1253010KN 30 30
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